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1. The parts classified as ass'y items may cause damage to the machine or bad sewing
when they are separtately assembled. Hence, when they are ordered, they can be
purchased asass'y items only.

2. Thisisaparts book. It cannot be used asamanual.

3. Parts are Subject to change in Design Without Prior Notice.
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® KM-857
HIGH SPEED POST BED, 1- NEEDLE NEEDLE FEED LOCK STITCH MACHINE

® KM-857-7
HIGH SPEED POST BED, 1- NEEDLE NEEDLE FEED LOCK STITCH MACHINE
WITH THREAD TRIMMER

® KM-867
HIGH SPEED POST BED, 2- NEEDLE NEEDLE FEED LOCK STITCH MACHINE

® KM-867-7
HIGH SPEED POST BED, 2- NEEDLE NEEDLE FEED LOCK STITCH MACHINE WITH THREAD TRIMMER

NOTE : Parts are Subject to change in Design Without Prior Notice.
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1. Thepartsclassified asass'y items may cause damage to the machine or bad sewing when they are
separately assembled. Hence, when they are ordered, they can be purchased asass'y itemsonly.

2. Thisisa partsbook. It cannot be used asa manual.
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Machine Body & Threading Mechanism
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SunLhtar

NOTE:

O C=KM-867-7
C-1=KMm-867
D=KM-857-7
D-1=KM-857

Ref. No. Parts No. Note Name of Parts = g Q'ty 'T:F;?il;%d
A-1 AS-005069-00 c.D Arm. Arm Base, Bed oh, ofqhib, Wl =(=2) 1
A2 AS-005070-00 C-1D-1 | Arm, Arm Base, Bed gk, ofqhubA, Wl =(2) 1
A-3 01-006A-7500 Face Plate =B 1
A-4 01-007S-7500 Screw(Upper) For A-3 gt A 1
A-5 01-007W-7400 Washer(Upper) For A-3 Ha oA 1
A-6 01-009S-7500 Screw(Lower) For A-3 gt HpAk(sh 1
A-7 GP-013234-00 Thread Take Up Cover AR 7] A 1
A-8 SC-0502-2302 Screw (9/64" n=40) o] FTHA A2 (064 n=40) 2
A-9 44-021R-7400 Rubber Cap W= 712 P 5
A-10 01-007R-8130 0il Cap Fu}7 (Hole) 3
A-11 01-015A-7400 c.Cc-1 Thread Retainer A o] 2
A-12 01-015A-7400 D.D-1 Thread Retainer A o] 1
A-13 SN-0121-7400 C,C-1 Nut (15/64" n=28) S E (15/64" n=28) 2
A-14 SN-0121-7400 D.D-1 Nut (15/64" n=28) S7ZPE (15/64" n=28) 1
A-15 SC-0519-2302 Screw (9/64" n=40) Fgo] TN ASPE (964 n=40) | 3
A-16 01-018A-7500 Arm Thread Guide Plate (U) oF Aleh (4h) 1
A-17 01-020A-7500 C.C-1 Arm Thread Guide Plate (M) sb Ak (%) 1
A-18 01-022C-7400 D,D-1 Arm Thread Guide Plate (M) A Zo|( 3}) 1
A-20 01-022A-7500 Arm Thread Guide Plate (L) o Aok (3} 1
A-20-1 | 01-024A-7500 Felt For Upper Thread Supply A WE o] 1
A-20-2 | SC-0536-7500 Screw (3/32" n=56) Feo] FTHA A& (33" n=56) 2
A-21 44-024M-7500 Felt For Upper Thread Supply QA F4 dE 1
A-24 44-008M-7500 Oil Seat 29 AE 3
A-27 01-009R-2700 C.D Cable Holder (6N) Al o] & zto]A (6N) 3
A-28 02-003A-2700 c.D Band Clip ol 29 7
A-29 01-038A-7500 Back Cover Plate SE7 1
A-30 SC-0179-3710 Screw (11/64" n=40) Fgo] A ASPE (W6 0=40) | 3
A-32 06-001C-7400 0il Cap o= 247 79 wpi 1
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Machine Body & Threading Mechanism
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SunLhtar

Ref. No. Parts No. Note Name of Parts = g Q'ty 'T:F;?il;%d
A-33 GP-009185-00 C Model Mark (KM-867-7) =9 n}=(KM-867-7) 1
A-34 GP-009190-00 C-1 Model Mark (KM-867) 29 u}=(KM-867) 1
A-35 GP-009193-00 D Model Mark (KM-857-7) =d n}=(KM-857-7) 1
A-36 GP-009191-00 D-1 Model Mark (KM-857) 29 v} = (KM-857) 1
A-37 01-030A-8677 C.D Cable Cover A o] & 7H 1
A-38 SC-0543-2302 CD Screw (11/64" n=40) F8o] Wb 2ol (11/647 n=40) 2
A-39 01-035P-1370 Machine Number Plate H s 1
A-40 01-035P-7400 Pin e 9 4
A-41 SC-0329-8130 Screw (M8X1.25) 7 HEE(MS X 1.25) 4
A-42 01-014C-8130 Nut For A-41 W= YE(MS X PL25 3%) 4
A-43 40-010A-5607 Tension Release Bar A AeZ7]) &= 1
A-44 SC-0158-3710 Screw (9/64” n=40) E8o] Wt 2ol (9/64 n=40) 1
A-45 SC-0179-3710 Screw (11/64" n=40) FRo] 2yt AL} (11/64" n=40) 1
A-46 40-002A-7507 C Thread Tension Control Ass y AzA AR () 1
A-47 40-002A-7500 C-1 Thread Tension Control Ass y AzxA AR (%) 1
A-48 40-002A-8577 D Thread Tension Control Ass y AzA AR (%) 1
A-49 40-002A-8570 D-1 Thread Tension Control Ass y AzA AR () 1
A-50 01-019C-7400 Stopper For Thread Take-Up Spring | AzxA A2 AEH 1
A-51 SC-0531-2302 Screw (9/64” n=40) o] FTHA A2 (964 n=40) 1
A-58 40-006A-7507 C.D Tension Release Solenoid Ass y(4) ALZ7] £ ro|=(X) 1
A-61 17-437C-7907 c.D Tube For A-58 AP BH (&) 1
A-62 08-010B-3701 c.D Plug For A-58 Zg) 71 1490P1 (W) 1
A-63 SC-0162-5607 cD Screw (M5X0.8) $A7H R HEE (M5%08) 2
NOTE:
A-64 07-011W-1230 c.D Washer For A-58 Zim}zte] 944 2
@ C=KM-867-7
C-1=KM-867
D=KM-857-7 A-65 01-009R-2350 C.D Cable Holder A o] B o) 1
D-1=KM-857
A-66 SC-0531-2302 cD Screw (9/64” n=40) Foo] F2HH AL (964 n=40) 1
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Upper Shaft Thread Take—Up Mechanism
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Ref. No. Parts No. Note Name of Parts = g Qty Period
B-1 08-103A-7500 Thread Take-Up Lever AR 7] (3) 1
B-2 44-0000-1234 0Oil Wick <A 1
B-3 08-101A-8130 Hinge Pin For B-1 AA 7] 3= 1
B-4 44-0000-1230 0il Wick oA 1
B-5 SC-0508-1230 Screw (15/64" n=28) FEo] gEUAH(15/64 n=28)] 3
B-6 02-103A-740L Thread Take-Up Lever Holder AR 7] #o] 1
B-7 06-033M-7400 Wick For B-6 EENIEE 1
B-8 02-101A-7507 C.D Upper Shaft(T) A= 1
B-9 02-101A-7500 C-1.D-1 | Upper Shaft(S) A2 1
B-10 02-105A-7400 Link Cam 2= 7 1
B-11 SC-0123-1230 Screw (9/32" n=28) F2o] ¢ AL AH9/32" n=28) 1
B-12 SC-0124-7400 Screw (9/327 n=28) Tl A A2AH9/32" n=28) 1
B-13 PN-000277-01 Needle Bar Crank Shaft EEEE] 1
B-14 44-0000-1230 Oil Wick °A 1
B-15 SC-A308-4517 Screw (1/4" n=40) 2435l HEUAH1/4 n=40) 1
B-16 SC-A550-4517 Screw (1/4” n=40) o] HEAHL/A n=40) 1
B-18 GP-028266-00 Upper Shaft Bushing (F) ApE oF BA) 1
B-19 02-009M-7400 Felt (A) For B-18 AZ oF BA JE 1
B-20 SC-0507-1230 Screw (15/64" n=28) o] HEAb(15/64" n=28)] 1
B-23 02-212A-7500 Upper Shaft Bushing (M) A FRA 1
B-24 44-012P-7500 Oil Tube Pin(A) For B-23 AE ZzuA 09 EHI(A) 3
B-25 44-013P-7500 Oil Tube Pin(B) For B-23 A% Z2A 9o End(B) 1
B-26 44-010M-7500 Oil Seal(L) For B-23 A Z3A e dA () 1
B-27 44-011M-7500 Oil Seal(R) For B-23 Az Zn e oa(2) 1
B-28 02-009M-7400 Felt(A) For B-23 A}Z oF B W E 1
B-29 SC-0507-1230 Screw (15/64° n=28) FEo] HEAH15/64" n=28)| 1
B-30 02-002A-8670 Timing Belt Pulley (Upper) eloln] Zg](4}) 1
B-31 02-015C-7400 Side Ring Zal X 2
B-32  |SC-Al17-4417 Screw (1/4” n=40) S22 o] AEAHI/A n=d0) | 1 NOTE:
B-33 SC-A308-4517 Screw (1/4" n=40) $7v 2ol WEMH/A n=40) 1
B-34 02-001A-8270 Timing Belt Efoln] W E 1
B-35 | 02-018G-7400 Stop Ring(C) EEES I 1 O C=KM-867-7
B-36 02-019A-7400 Bearing (6204 77) 6204 w1 1 Crmlnidl
B-37 | 02-020A-8677 CD Pulley (T) ) 1 D=kM-857-7
B-38 | 02-020A-8670 C-1.D-1 | Pulley(N) ES IR 1 D-1=KM-857
B-39 SC-0150-2500 Screw (15/64° n=40) B8] it Ao AH(15/64" n=40) 1
B-40 SC-0188-1230 DD-1 |Screw (5/16 n=24) 320 01T ASUAG/16 n=24) 1
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Presser Foot & knee Lifting Mechanism
R Y IE 2 A

Ref. No Parts No. Note Name of Parts E | Q' ty Aﬁ%?:gedd
C-1 SN-0100-3400 Nut (9/16° n=20) T E(9/16_n=20) 1
C-2 SC-0367-3400 Screw (9/16° n=20) ZH o] vFzab 2R AR (9/16° n=20) 1
Cc-3 05-004A-8570 Spring For C-2 REEREEY 1
Cc4 SC-0507-1230 Screw (15/64" n=28) FEo] g AZAH9/64” n=40) 1
C-5 05-101A-7500 Presser Bar Bushing(L) Fed XA(C) 1
C-6 GP-031775-01 Presser Bar e 1
Cc7 SC-0315-2302 Screw (9/64" n=40) FEo] FA AZAHO/64” n=40) 1
C-8% | 05-110A-8670 C.C-1 Presser Foot 3337 (§) 1
C9 05-001A-8170 D.D-1 Presser Foot = FH 1
C-10 GP-013204-00 Presser Bar Holder == Ao 1
C-11 SC-0174-1230 Screw (11/64" n=40) FTE o] A AIA(I/6L n=40) | 1
C-12 43-001A-640L Presser Bar Lifter Fed &7 1
C-13 SC-0164-2700 Screw (15/64" n=28) SR WA} (/64 n=28) | 2
C-14 GP-025414-01 Presser Bar Lifter Crank 5 FH= 1
C-15 SC-0158-3710 Screw (9/64  n=40) = SUAFO/64 n=40)] 1
C-16 11-017S-7500 Nut For C-17 P g 2= JE| 1
Cc-17 43-013A-7500 Spring For Presser Bar Lifter Lever |29 &3 4 1
C-18 GP-025423-00 Presser Bar Lifter Lever ==q 7] 9y 1
C-19 SC-0113-3400 Screw (11/64" n=40) TEo] JEUAF11/64 n=40)] 2
C-20 43-008A-7500 Collar For C-21 e R UE R 1
Cc-21 43-007A-7500 Presser Bar Lifter Lever Stud = 2] = 1
C-22 43-005C-7500 Nut For C-18 = L7 AHAAYE 2
C-23 SC-0148-2302 Screw (9/32" n=28) FEo] WEUAH9/32” n=2) 1
C-24 43-015A-7500 Knee Lifter Connecting Rod &5 S dZ23 s 1
C-25 43-0175-7500 Stud Screw For C—24 T2 29 947 F= thiif 3
C-26 SC-001792-00 Stud Screw For C-27 2= 23 ¥ thirp 1 Dec. 09. 09
43-014S-7500 Stud Screw For C-27 T2 29 e shAb 1
Cc-27 43-013A-7500 Knee Lifter Lever T= 25 4y 1
C-28 43-016A-8670 Knee Lifter Bar T 29 E 1
C-29 SC-0542-1230 Screw (11/64  n=40) FEo] HEJAH11/64 n=40)[ 1
C-30 43-015A-5607 Knee Lifting Roller Bracket Assembly | 75 23 ¥ =28 (®) 1
C-31 43-018A-7500 Knee Lifter Assembly 72 53 (x) 1
NOTE: C-31-1 |43-028A-8130 Lever Shaft Bracket EEES }5_3}7)! _ 1
. C-31-2 | GP-018050-00 Knee Lifter Rock Bar Lever FE 23 5 e 1
C-31-3 | 43-0268-8130 Screw (A) For C-31-2 T 59 I IAAF 1
@ C=KM-867-7 C-31-4 | 43-027S-8130 Screw (B) For C-31-2 TE 29 d¥ IAGAHE) 1
- C-31-5 | 43-029A-7500 Knee Lifter Rock Bar Lever Shaft = 29 5 A E 1
C-1=KMm-867 C=31-6_| 43-027G-8130 Return Spring For C-31-5 = e 2z 1
D=KM-857-7 C-31-7_ | 43-027A-8130 Lever Shaft Stopper Collar = A55 Jf 1
D-1=KM-857 C-31-8 | SC-0107-4111 Screw (M6 x1.0) S EE (M6XL0) 1
© The* s "Markis | | C-31-9 [43-0275-8130 Screw (B) For C-31-7 7= 29 9 AWPHE) |1
Onfion Parts C-31-10 | 43-030P-8130 Lever Shaft Guide Pin EEEREE 1
P C-32 01-101C-7500 Safety Guide S 7Fe| (B[ AFE) 1

From the library of: Superior Sewing Machine & Supply LLC




Needle Bar Rocking Mechanism
HISO 2% &A

D-30
D-37 D-36 D-35 D-34
000 go
ID-33
D318 Tp-a2
Ref. No. Parts No. Note Name of Parts ] g Q' ty i%?:;edd
D-2 04-101A-8170 D.D-1 Needle Bar s 1
D-3 GP-011730-00 D.D-1 Needle Bar Thread Guide st A4 o) 1
D-4 SC-0125-5607 D.D-1  |Screw (3/32" n=56) 3| wpole AL n=5) | 1
D-5 D.D-1 Needle s 1
D-6 SC-A131-4522 D.D-1 |Screw (1/8" n=44) E8o) b AeuaH(1/8 n=44)| 1
D-7% 02-121A-7400 C.C-1 Needle Clamp 3/32 2] 3/32 1
D-8 C.C-1 Needle 1= 2
D-9 SC-0160-5607 C.C-1  |Screw (9/64" n=40) 280 23da Aol n=t)| 2
D-13 AS-004803-00 Needle Bar Frame s g9 1
D-13-1 | 04-009P-7400 Taper Pin vlst g nAw 1
D-14 04-012C-7400 Needle Bar Wick Holder (Upper) L5F AR 1
D-15 44-0000-1230 Oil Wick 42 1
D-16 44-070A-7500 Needle Bar Wick Holder (Lower) s g-Alzke) (5)) 1
D-17 | 44-107M-7900 Felt For Needle Bar Frame whso 39 AE(A) 1
D-22 04-111A-7400 Needle Bar Rock Shaft Bushing (F) | @52 otiiA) 1
D-23 04-114A-7400 Needle Bar Rock Shaft Bushing (R) | £5Z 554 1
D-24 GP-014888-00 Needle Bar Connecting Rod st 8 %% d42s 1
D-25 SC-0208-7400 Screw For D-24 L=FT HPA} 1
D-26 04-021C-7400 Wick Supporter SAlAko] (2-51) 1
D-27 SC-0531-2302 Screw (9/64" n=40) F8o| £ Ao 9/6d n=40)| 1
D-28 04-0165-7400 Stud Screw For D-24 2%83 thix} 1
D-29 | SN-0109-3710 Nut 7 E 1
D-30 04-101A-8270 Needle Bar Rock Link sy 8% A 1 NOTE:
D-31  |15-014A-8670 Needle Bar Rock Crank s 2% F93 1
D-32 SC-0523-7400 Screw (1/4" n=28) 8o Wb AU (1/4" n=28)| 1
D-33 | 15-031A-5607 Stud Screw For D-31 Hlst 2% == shat 1 © C=Km867-7
D-34 15-033A-5607 Needle Bar Rock Crank Collar s 8% =3 718 1 gj;'\};_’\ggs_;
D-35 | 09-025W-8270 Washer(B) For D-31 A= 2 A} A 1 D-1=KM-857
D-36 15-035W-5607 Spring Washer For D-31 st 8% FW 3 A o4 1 ® The“*"Markis
D-37 SN-0107-1230 Nut (9/32" n=28) 27 E(9/32 n=28) 1 Option Parts
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Lower Shaft Mechanism
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Ref. No. Parts No. Note Name of Parts = | Q'ty Aﬁ%?:gedd

- 07-101A-8670 Lower Shaft = 1
— 07-102A-7400 Lower Shaft Front Bushing 3= AR (ZF) 1
= 07-004M~-7400 Felt For B2 8% of 34 v AE (53) 2
- SC-0507-1230 Screw (15/64" n=28) 8o HEUAL (15/64" n=28) | 1
- 07-104A-7500 Lower Shaft Middle Bushing 3= %-}':"J(s‘}_—z.v_—) 1
- SC-0507-1230 Screw (15/64" n=28) FEo] WAL (15/64 n=28) | 1
E 07-106A-7500 Bearing Bushing 5% wo]d] A 1
E 07-007A-5607 Bearing (6904NR) 3155 wlo]3] (6904NR) 1
- SC-A117-4417 Screw (1/4° n=40) SAFHEe] HEL (1/4 n=40) 1
-10 SC-A308-4517 Screw (1/4" n=40) SR HEl (1/4 n=40)| 1
-11 07-108A-5607 Bearing Bushing 53 w|o]3] BA] 1
-12 07-011A-5607 Bearing (6004NR) 3}&F wof¥ (6004NR) 1
-13 SC-A117-4417 Screw (1/4” n=40) AT Ee] WEAL (/4 n=d0)[ 1
-14 SC-A308-4517 Screw (1/4" n=40) SAFHEe] HEL (1/4 n=40) 1
-15 07-112A-5607 Bearing Presser =% yojE] F2g 1
-16 SC-0155-7400 Screw (9/64" n=40) Az BE&E (9/64° n=40)] 3
-17-1 | 07-221A-8670 Safety Clutch Belt Pulley shAza] WE Z3 1
-17-2 | 07-142A-5607 Safety Clutch Driving Ball SHIAA T 754 273 3

173 | CL-000244-00 Safety Clutch Collar AAA 71} 1 Oct. 27. 08
07-243A-5607 Safety Clutch Collar QA A=A 7he) (K2553) 1
-17-4 | 07-244C-5607 Safety Clutch Disc P AH] ZE] A H(K2542) 1
-17-5 [ 07-145G-5607 Safety Clutch Spring QPAAA] A 3
-17-6 | SC-0356-4115 Screw (M10X 1.25) 2o P} (M10x1.25) 3
-17-7 | SC-A117-4417 Screw (1/4” n=40) 77| WAL (/4 n=d0) 1
-17-8 | SC-A308-4517 Screw (1/4~ n=40) SZpelBo] WAl (14 n=40)| 1
-17-9 [ 02-015C-7400 Safety Clutch Belt Pulley Ring ] 1
~17-10 | 07-148C-5607 Nut For E-17-7 QAAA Az AL YE | 3
-17-11 | 07-149C-5607 Safety Collar Washer SHAAA] 71t o)A 2
-17-12 | SC-A301-4119 Safety Collar Washer Screw SFAALA] 712t 9bA YAE 4
-18 07-251A-5607 Ratchet For Safety Clutch QHAAFA] A E 1
-19 SC-A117-4417 Screw (1/4” n=40) 7] WML (/4 n=40)| 1
NOTE: -20 SC-A308-4517 Screw (1/4" n=40) SATH o] WEUAL (/4 n=40)| 1
-21 06-011G-8270 Ratchet Button Spring Jt 24 HE ~x3 1
22 07-009A-8670 Ratchet Button YPAE HE 1
@ C=KM-867-7 23 06-033M-3800 C.C1 E-Ring( 2 3) UMY B2 2 EY 3 1
C-1=KM-867 24 GP-018248-01 C.,C-1 Lower Shaft Spiral Gear HEIED 1
D=KM-857-7 5 SC-A308-4517 C.C-l  [Screw (1/4" n=40) S¥o] M (1/4 n=40) 4
D-1=KM-857 6 SC-A117-4417 Screw (1/4" n=40) F8o| MEUA (1/4 n=40) 2
e 7 GP-018248-01 Lower Shaft Spiral Gear 71e1(dH) 1
@ The* + " Markis 30 06-054A-5700 Vertical Feed Eccentric Cam A 1
Option Parts 1 SC-A550-4517 Screw (1/4" n=40) EEo] WM&} (1/47 n=40) 1
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Ref. No. Parts No. Note Name of Parts = g Q'ty 'T:Z?il;%d
F-1 GP-025689-00 C,C-1 Post ZAE 1
F-2 44-026M-8670 C,c-1 Post Felt Y 9 4 2= 2
F-3 SC-0344-8260 C,C-1 Screw (5/16” n=24) o] FTYA AL (516" n=2) | 6
F-4 09-025W-8270 C,C-1 Washer For Post Ag At 944 6
F-5 09-001A-8570 D.D-1 | Post ZAE 1
F-9 SC-0504-1230 D.D-1 Screw (1/4" n=40) FEo] YA} (1747 n=40) 1
F-10 SN-0116-3400 D.D-1 Nut (1/4" n=40) SZ4YE (1/4" n=40) 1
F-11 09-023A-8577 C Saddle EaN 2
F-12 09-023A-8577 D Saddle w3y 1
F-13 09-023A-8670 C-1 Saddle RN 2
F-14 09-023A-8670 D-1 Saddle w3y 1
F-15 SC-0108-2350 C,c-1 Screw (M6) 7k o] £E (M6) 8
F-16 SC-0108-2350 D.D-1 | Screw (M6) 7k o] £E (M6) 4
F-17 01-020W-2350 C.C-1 Washer For Saddle E3 HUYAF 94 24
F-19 GP-010086-00 C-1 Hook Cover FAM (x) 2
F-20 GP-010086-00 D-1 Hook Cover AN (2) 1
F-21 GP-01087-00 C Hook Cover AN (2) 2
F-22 GP-010087-00 D Hook Cover AN (2) 1
F-23 SC-A170-4124 C,c-1 Screw (9/64” n=40) o] whalg A2} (964 n=40) | 4
F-24 SC-A170-4124 D.D-1 | Screw (9/64" n=40) o] whalg AR (964 n=40) | 2 @
F-25 09-0495-8670 C.C-1 Hook Cover Stopper A AEH 2
F-26 09-0495-8670 D.D-1 Hook Cover Stopper A AEH 1
F-27 SC-0549-2302 C,c-1 Screw (1/8" n=44) o] BT A2 (18 n=44) 2
F-28 SC-0549-2302 D.D-1  |Screw (1/8" n=44) o] T AL (18 n=44) 1
F-29 09-051A-8570 D.D-1 Post Support EAE WY 1
F-30 01-0135-7400 D.D-1  |Screw (11/64" n=40) o] FTA ALY (16 n=0) | 4
F-31 SC-0108-2350 D.D-1 Screw (M6) &7 Fr o] BEE(M6) 4
F-32 01-020W-2350 D.D-1 Washer For Post Support Guide E3 HUYAF 94 12
F-33 09-055A-8570 D.D-1 Post Cover EAE AW 1
F-34 SC-0501-2302 D.D-1  |Screw (11/64" n=40) o] FTA AL (16 n=0) | 4
F-35 09-057A-8670 C.C-1 Post Cover "A” F2E AW AT B AL 2
F-36 SC-0517-8670 C,c-1 Screw (1/8" n=44) o] AN A2 (18" n=44) 8
F-38 09-060A-8670 c-1 Post Cover “B” F2E AY BT (28 AL)| 2
F-41 09-063A-8570 D.D-1 Post Cover “C” EAE AW “C" 1
F-42 SC-0517-8670 D.D-1  |Screw (1/8" n=44) o] AN A2 (18" n=44) 5
F-44 09-066A-8570 D-1 Post Cover “D” ZAE AW D" 1
F-47 09-069A-8577 D Post Cover “E” EAE AW “E” 1
NOTE: F-49 09-071A-8670 C.C-1 Post Cover “F" EAE AW 1
F-50 SC-A170-4124 C,c-1 Screw (9/64” n=40) o] whalg AR (964 n=40) | 2
@ C=KM-867-7 F-51 09-071A-8670 C.C-1 Post Cover “F" EAE AW FT 1

C-1=KM-867 -

D=KM-857-7 F-52 | SC-A170-4124 C.C-1 | Screw (9/64" n=40) Feol vkl A2 (96 n=0) | 11

D-1=KM-857 F-53 | 09-146C-8577 C Cover For Saddle = 23 A () 2
F-54 09-146C-8577 D Cover For Saddle & 93] AW () 1
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Ref. No. Parts No. Note Name of Parts E | Q'ty 'T:Z?il:)%d
G-1 GP-013504-00 Feed Regulator Dial Shaft Jol= 24 tjo|d &= 1
G2 06-010R-1230 O-Ring For G-1 tholat & 99 1
G-3 06-001A-7500 Length Control Dial Plate ol Falgt (5) 1
G-4 SC-0193-1230 Screw (3/16" n=28) Eio] Pt AeUA} (3/16" n=28) | 1
G5 06-012P-7400 Pin For G-3 tholat 3 1
G-6 06-027G-7400 Spring For G-3 tholet Az 1
G-7 06-107A-8670 Feed Regulator gol= z47] (H/P)(C) 1
G-8 SC-A308-4517 Screw (1/4" n=40) 7 Ee] WEANI/A n=40) | 1
G-8-1 |SC-A117-4417 Screw (1/4" n=40) SEe] WE AN n=0)| 1
G-9 06-112A-7500 Feed Regulator Eccentric Wheel Shaft | ¥ ¢o]= A7) HA3(C) 1
G-10 06-024S-7400 Screw (3/16" n=32) Fo] w] A2 (316" n=32) | 1
G-11 06-107A-8677 C.D Reverse Feed Control Shaft A7 FwE=(C) 1
G-12 06-108A-7500 C-1, D-1 | Reverse Feed Control Shaft A7 G E(n|AH4E) 1
G-13 06-113A-8677 C.D Reverse Crank gz =mP=A(C) 1
G-14 SC-0296-3900 c.D Screw (3/16" n=32) %7+ HEE (3/16" n=32) 1
G-15 SC-0122-1230 C.D Screw (15/64" n=28) E2o] At AL} (15/64" n=28) 1
G-16 06-019A-5607 c.D Stud Screw For G-13 97 =3 thir 1
G-16-1 | SN-0101-1600 c.D Nut (11/64" n=40) %7+ Y E (11/64" n=40) 1
G-17 06-086A-8677 c.D Reverse Link e £E ol AP 1
G-18 06-118A-5607 Cc.D Reverse Solenoid Crank el Lol I3 1
G-19 06-022A-5607 c.D Stud Screw For G-17 944 £ o= A4 PIA%(X) 1
G-20 06-123A-8677 C.D Reverse Solenoid Bracket el L pol= B 1
G-21 06-024A-5607 c.D Stud Screw For G-18 el LYo FRT & 1
G-22 SC-0551-5607 C.D Screw (1/4" n=28) Eio] ] AEeUA} (1/4" n=2) 3
G-23 06-026A-5607 Cc.D Reverse Solenoid Assembly(4) el £ o] =(2) 1
G-24 SC-0307-1230 C.D Screw (3/16" n=32) F8o] ] ALUYA} (3/16" n=32) | 3
G-26 26-029A-5607 C.D Reverse Solenoid Cover Wl L8 o= AW (X) 1
G-28 | 06-0248-7400 c.D Screw (3/16" n=32) Fol u) A2k (316" n=32) | 1
G-29 06-032A-8670 C-1, D-1 |Link For Reverse Lever Spring AR Y A~z Y= 1
G-29-1 | 06-018P-7400 C-1, D-1 | Roller For Spring Hook A& Axe) Aol 1
G-30 SC-0122-1230 C-1, D-1 | Screw (15/64" n=28) Fo] g} A&} (16/64 n=28) 1
G-31 06-003G-8677 Reverse Lever Return Spring A Hw Az 1
GP-012781-01 C.D Reverse Feed Control Lever A Fw(AHA) 1
a3 06-061A-7507 C.D Reverse Feed Control Lever Az Fw(AHA) 1
G-34 06-062A-7500 C-1, D-1 | Reverse Lever oz He (w)AA) 1
G-35 SC-0186-1230 C-1, D-1 | Screw (3/16" n=32) Eio] u] AeUA} (316" n=32) | 1
G-36 SC-0185-1230 C-1, D-1 | Screw (3/16" n=32) Feo] vhelg Ak (316" n=32) | 1
G-37 06-053W-1230 C-1, D-1 | Washer For G-34 Bl 1
G-38 06-066G-7507 C.D Reverse Lever Spring(A) Az Fw Az (A) 1
G-39 06-143W-5607 c.D Washer For G-40 A7 g 94A 2
NOTE: G40 | GP-018765-02 cD Auto Reverse Lever o7 @] B(K2888) 1
G-41 SC-A117-4417 c.D Screw (1/47 n=40) 7o) W AL (1/4" n=40)| 1
o C:}EM'BWJ G-42 | SC-A308-4517 c.D Screw (1/4" n=40) SR Wa} (147 n=40)| 1
C-1=KM-867
D=KM-857-7 G-43 06-071S-7507 c.D Stud Screw For G-44 97 g 255 (4) T} 1
SN i G-44 06-072R-7507 C.D Upper Stopper Rubber For Reverse Lever | 941 #¥] AES (AH) 15 1
G-45 06-022C-7400 Reverse Lever Stopper (Lower) AR G 2EH 1

From the library of: Superior Sewing Machine & Supply LLC




Feed Mechanism

Ijo|= &
G-28
G41 G-42 '
G-12 -
——— G-38 G 39 Gl s
Gl * 1(315 q JG40.i.
- - = '
G- 44G 43
9‘—_4 et G-8-1 G-8 Gﬁ
G-3 = \. s TG-10 o
G2 G1 bl
@o—
G-7
.
T G-87 Goa7 i
= G-48
G-72

G-23

G-69
G-51 _
653 o G-66
Q'%SO =g -
55 : GS

G-61 .58 G-56 G-59

ON - Xo

11
GB7 G-60

From the library of: Superior Sewing Machine & Supply LLC




SunLhtar

NOTE:

O C=KM-867-7
C-1=KMm-867
D=KM-857-7
D-1=KM-857

Ref. No. Parts No. Note Name of Parts E g Q'ty 'T:Z?il;%d
G-46 SC-0543-2302 Screw (11/64” n=40) F2o| A ALu} (11/64" n=40) 1
G-47 06-051A-8670 Feed Regulator Connecting Rod A3l7) 944 £ (H/P) 1
G-48 06-015A-7500 Stud Screw For G-47 37 94 2= thii} 1
G-49 06-116A-8670 Feed Regulator Shaft A3l7)(C) 1
G-50 07-252A-5607 Stopper Collar For G-49 A3t7) ~2&9 7124HC) 1
G-51 SC-0317-2700 Screw (15/64" n=28) S7HE o] WELL (15/64" n=28) 2
G-52 06-033M-7400 Felt For G-49 A3 4= 4
G-53 44-0000-1230 0il Wick CRA 1
G-54 44-058C-5607 Wick Holder For G-49 237 §A At 1
G-55 SC-0549-2302 Screw (1/8" n=44) o] A A2 (187 n=44) 2
G-56 GP-020929-00 Feed Cam 5= A (9) 1
G-57 SC-A308-4517 Screw (1/4" n=40) 7o HEME (/4 n=40)| 2
G-58 06-036A-7400 Needle Bearing For G-56 ol & w3 1
G-59 06-024A-7500 Bearing Cover For Feed Cam Tol= A wolg AW 1
G-60 SC-A301-4119 Screw (9/64" n=40) To HA A} (9/64" n=40) | 2
G-61 06-135A-7400 Feed Cam Connecting Rod Welg £=(C) 1
G-62 06-132P-7400 Slide Block Shaft welg 2= A4 A(C) 1
G-63 15-220A-7900 Slide Block £elol= B35 (M) 2
G-64 06-129A-7500 Slide Block Guide Plate &eol= B35 i 2
G-65 SC-0543-2302 Screw (11/64” n=40) F2o| A A2 (11/64" n=40) 4
G-66 06-137A-7400 Level Feed Connecting Link $93)olx 7 A (KSw7)(C) 1
G-67 06-141A-7400 Level Feed Crank Sy ZA3(C) 1
G-68 SC-0253-7400 Screw (1/47 n=24) Fo| W] 22uA} (1747 n=24) 1
G-69 06-140P-7400 Pin For G-67 A4 (C) 1
G-70 06-020C-7400 E-Ring (26) EZ (26) 2
G-71 06-139A-7400 Feed Rock Shaft Bushing (R) 34 38A(0) 1
G-72 SC-0507-1230 Screw (15/64" n=28) EEo] W&} (15/64° n=28) | 1
G-73 06-142A-7400 Collar For G-77 44 7heH(C) 2
G-74 SC-0129-7400 Screw (1/4" n=40) E¥o] HEUAL (1/4" n=40) 4
G-75 06-143A-7400 Feed Rock Shaft Bushing (Front) Sy o5A(C) 1
G-76 SC-0507-1230 Screw (15/64” n=28) F2o] WEbA} (15/64" n=28) | 1
G-77 06-179A-5607 Feed Rock Shaft 2344 (C) 1
G-78 SC-0128-7400 Screw (11/64" n=40) Fo] u] AL} (11/64" n=40) 1
G-79 | 06-106A-8270 Feed Bar F4 2A(©0) 1
G-80 06-147 A-7400 Feed Bar Shaft Y #43(0) 1
G-81 06-046 W-7400 Washer For Feed Bar Shaft B kA &= o)A 2
G-82 06-152A-7400 Feed Bar Fork By vk 293 (KSMO04)(C)| 1
G-83 SC-0106-7400 Screw (15/64” n=28) %7 ML E(15/64" n=28) 1
G-84 06-051W-7400 Washer For Feed Bar Fork 23 HYat g4 (C) 1
G-85 06-053M-7400 Felt For Feed Bar Fork x3a JE 1
G-87 SC-A301-4119 Screw (9/64" n=40) Fo] FTHA ALUA (9/647 n=40) | 1
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Feed Dog Lever & Hook Mechanism
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Ref. No. Parts No. Note Name of Parts = g Q'ty 'T:Z?:L%d
H-1 GP-022421-00 c.c-1 Lever For Feed Dog 4 49 1
H-5 GP-022421-00 D.D-1 Lever For Feed Dog £y gy 1
H-6 % |06-012A-8270 c.c-1 Feed Dog (3/32) E (3/32) 1
H-7 09-079A-8570 D.D-1 Feed Dog 4 1
H-10 |SC-0175-1230 D.D-1 Screw (11/64" n=40) Fo] A A2} (11/64 n=40) 1
H-11 09-005C-8270 C.C-1 Feed Dog Lever Retainer Washer By 4 2 1
H-12  |SC-0543-2302 C.c-1 Screw (11/64" n=40) F2o| A AL} (11/647 n=40) 2
H-13 09-0083-8270 Screw For Feed Dog Lever Slide Block | £8to]] &2 nlruiA} 1
H-14 09-0065-8270 Shaft Feed Dog Lever Slide Block Zatoly B2 A 1
H-15 09-107A-8270 Feed Dog Lever Slide Block EyY g &gfolz B2 1
H-16 | 09-009W-8270 Washer For H-15 Zelo|= B2 9A 1
H-17 SN-0116-8270 Nut (1/4" n=40) $4YE (1/4" n=40) 1
H-18 06-008S-8270 Stud Screw For Feed Bar B wkAb 1
H-19 SN-0101-1600 Nut (3/16" n=32) £ E (3/16" n=32) 1
H-20 |09-127A-8677 C Bushing For Hook Shaft 2 2 (AFA) 2
H-21 09-127A-8677 D Bushing For Hook Shaft I A (A1A) 1
H-22  |09-128A-8670 c-1 Bushing For Hook Shaft & 24 (]AHA) 2
H-23 09-128A-8670 D-1 Bushing For Hook Shaft = 2A (8)AA) 1
H-26 | SC-0508-1230 c.c-1 Screw (15/64” n=28) EEo] WEuA}b (15/64" n=28) | 3
H-29  |44-029M-8670 | D.D-1 Hook Shaft Felt % 34 dE 3
H-30 | 09-130A-8677 C Hook Shaft = (A1A) 2
H-31 09-130A-8677 D Hook Shaft = (A1) 1
H-32  |09-131A-8670 c-1 Hook Shaft =2 (uAA) 2
H-33 | 09-131A-8670 D-1 Hook Shaft =2 (a)AHA) 1
H-34  |09-031A-8577 C Hook 7h9} HPF-490A (5) TR/CP 2
H-35 | 09-031A-8577 D Hook 7}8} HPF-490A (5) TR/CP 1
H-40 | 07-160A-7500 c.c-1 Bobbin Axg (BH) 25 2
H-41 07-160A-7500 D.D-1 Bobbin Axg (BH) 23 1
H-42 | 09-036A-8570 c-1 Hook 7h8} HSH-31 (6) 2
H-43  |09-036A-8570 D-1 Hook 7h9} HSH-31 (6) 1
H-44 SC-0147-8270 C Screw (M5X%0.8) HA M BE (M5X08) 3
H-47 SC-0161-8677 D-1 Screw (9/64" n=40) AAWE BE (9/64" n=40) 3
H-48 09-039W-8677 C Hook Washer 5 b oA 2
H-49  |09-039W-8677 |D Hook Washer Z a3 914 1
H-50 | 09-140A-8670 c.c-1 Opener Byl AolA 2= (C) 2
H-51 09-140A-8670 D.D-1 Opener Bl Ao A 22 (C) 1
H-52  [SC-A131-4522 | C.C-1 Screw (1/8" n=44) S0 gt Aol (18" n=44) | 4
H-53 SC-A131-4522 D.D-1 Screw (1/8" n=44) B8o] bt 2o} (1/8" n=44) 2
H-54 09-142A-8677 C Opener Holder Sy Y (AHA) 2
H-55 09-142A-8677 D Opener Holder o3y &Y (AFA) 1
H-56 | 09-042A-8670 c-1 Opener Holder o=y Eo] (vAHA) 2
H-57 09-042A-8670 D-1 Opener Holder oy &y (B|AMA) 1
H-58 44-030M-8670 C,C-1 Opener Holder Felt o3y Ao WE 2
H-59 44-030M-8670 D.D-1 Opener Holder Felt o7y Flo] AE 1
H-60 09-144A-8670 C.C-1 Opener Stopper o3y 93 AEH 2
H-61 09-144A-8670 D.D-1 Opener Stopper o3y YA AEH 1
H-62 | SC-0508-1230 c.c-1 Screw (15/64" n=28) E¥o] WA} (15/64" n=28) | 3
H-64 | 09-002A-7400 c.c-1 Hook Shaft Gear 71e] (&) 2
NOTE: H-65 09-002A-7400 D.D-1 Hook Shaft Gear 710] (%) 1
@ C=KM-867-7 H-66 |SC-A550-4517 | C,C-1 Screw (1/4” n=40) E2o] W&} (1/4" n=40) | 9
C-1=KM-867 H-68 * |09-079A-8670 C.c-1 Needle Plate 23 3/32 1
mﬂﬁ% H-69 | 09-080A-8570 D.D-1 Needle Plate Az 1
@ The “+" H-70 09-0813-8670 D.D-1 Screw For Needle Plate vl A 2
Markis Option | | H-71 SC-0302-8260 C.C-1 Screw (11/64" n=40) HAHWE BE (11/64" n=40) | 2
Parts H-72 % | GP-021129-00 | C.C-1 Needle Plate(Cap) A (2AE) 1
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Ref. No. Parts No. Note Name of Parts = H Q' ty 'T:Z?il:)%d
I-1 44-133C-7500 0il Cover fHkg(C) 1
12 44-016M~-7400 Oil Felt For Thread Take-Up A7) F6 AE(6-14) 1
1-3 GP-009931-00 Oil Tube Choke Plate 7)155e] w52 1
I-4 06-024S-7400 Screw (3/16" n=232) E8o] ) AoUA} (316 n=32) | 1
I-5 44-004A-7500 Dust Protector Hzjato] 2 1
1-6 SC-0502-2302 Screw (9/64” n=40) o] A AL (9/64" n=40) 2
1-9 44-009M-7500 0il Filter 29 TE 1
1-10 44-014A-7500 Oil Tank Assembly Q8= (%) 1
1-12 44-144M-7500 O-Ring 23 1
I-13 44-021R-7400 Rubber Cap W= 712w 1
I-14 SC-0307-4122 Screw (11/64” n=40) F2o| 2k ALu} (11/64" n=40) 2
1-16 44-019M-7400 Felt (B) & 2A A3A DE (6-19) 2
I-17 44-019M-7400 Oil Felt % 24 ARA dE (6-19) 1
1-18 07-003M-7400 Oil Felt s} okiAl ulsf e (5-3) 1
1-19 GP-034904-00 0Oil Hose (L) 99 €3 32 (69X 130M/M) 2
1-20 GP-034901-00 0il Hose (S) 33 do|= 1
I-21 GP-034901-00 Oil Hose (@ 3) 25 3o 2
1-22 GP-034901-00 Oil Hose (Thread Take-Up) 312 3l 1
1-23 GP-034901-00 Oil Hose (Feed Regulator Shaft) 7 o= 1
1-24 GP-034901-00 Oil Hose (Oil Supply Terminal) sl 3 g}o| 1
1-25 44-0000-1230 0Oil wick A 1
1-26 44-0000-1230 Oil wick A 1
1-27 44-0000-1230 0il wick 8 1
1-28 44-001C-1230 Tube Holder Spring 29 34 AA 4
1-28-1 44-201A-1230 Tube Holder Spring (L) 99 A AA 1
1-29 44-072A-8670 Oil Supply Terminal Case F4 Huld Aeox 1
1-30 44-010C-1600 Oil Tube Pin 35 Fo]= UE 4
I-31 44-094R-7500 Oil Adjusting Rubber ez 3% 1
1-32 44-095P-7500 0Oil Adjusting Pin s%zA 7 1
1-33 44-076G-8670 Spring For Oil Supply Adjusting Screw | G824 Al 1714 AxE 1
I-34 SC-0141-8670 Screw (1/47 n=28) EEo] 2t A2} (1/47 n=2) 1
1-35 44-078A-8670 Gasket For Oil Supply Terminal F5 Euld 7paA 1
1-36 04-104R-1230 Rubber Cap (L) For Oil Supply Terminal| B}t AMS-A] mhl (21A) 40 1
1-37 09-042R-7400 Cap (S) For Oil Supply Terminal 7l 7)1 2w} 1
1-38 44-081M-8670 Felt (A) For Oil Supply Terminal 5 Hulg dE (4) 1
1-39 44-082M-8670 Felt (B) For Oil Supply Terminal 5 Bujd AE (B) 1
1-40 SC-0307-1230 Screw (3/16" n=32) F2o] ¢t A} (3/16" n=32) | 2
1-41 44-0000-1230 Oil wick 84 1
1-42 GP-034901-00 Oil Hose For Lower Shaft Bushing (F) | 85 3}o]sz 1
1-43 44-026G-7400 Tube Holder HEF o] AT 1
1-44 SC-0531-4125 Screw (9/64" n=40) Feo] FTHA AL (964 n=10) 1
1-45 44-0000-1230 0il wick 84 1
1-46 GP-034901-00 0il Hose For Lower Shaft Bushing (M)| 3+F 3}o] = 1
1-47 44-026G-7400 Tube Holder A egto] Az 4
NOTE: 1-48 SC-0531-2302 Screw (9/64” n=40) EEo] T2y A4 (9/64 n=40) 3
1-49 44-0000-1230 0Oil wick A 1
© CKM8677 1-50 GP-034901-00 Oil Hose For Feed Rock Bushing (F)| 35 3}o|= 1
C-1=KM-867 1-51 44-111C-7400 Oil Wick Setting Plate 4 2= 34 (67) 1
D=KM-857-7 I-52 SC-0531-2302 Screw (9/64" n=40) o] FHF AL (9/64" n=40) 1
ety 1-53 44-084M-7500 Supporter For Oil Terminal Tube 29 gud BB A% 1
1-54 SC-0531-2302 Screw (9/64” n=40) Foo] F2HH AL (964 n=40) 1
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Thread Trimming Mechanism
AR A

\_‘4
-
- -
18 37 J-16
-1' J-9 S : 39 i
320 J-19
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~ oS E
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J-27's @® . J-26 - L
J-254m 2.3-27 ©.J-63
[ e e — g J-75 376
J31e =J-31 o < ‘ -
3-30 29 Toas sl o

©.J-51 J-51¢C J_STU = J-55
©.J-52 J-520
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“= (o) ;
Joaa J-510 J-56

J 47 J-69
J.'EZ ‘ L ‘.., J-48 70 %7
% 333 J-34 342 by
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SunLhtar

NOTE:

@® C=KM-867-7
C-1=KM-867
D=KM-857-7
D-1=KM-857

@ Refer to page 30 for
items marked with
an asterisk (¥)

Ref. No. Parts No. Note Name of Parts = g Q'ty 'T:Z?:L%d
J-1 GP-025627-00 C Fixed Mes A WA (37728) 2
J-2 GP-025627-00 D Fixed Mes A wl A (37728) 1
J-3 SC-0502-2302 C Screw (9/64" n=40) Feo] FTHA A& A (964 n=10) 4
J-4 SC-0502-2302 D Screw (9/64” n=40) 3o v AL} (9/64" n=40) 2
J-6 10-003W-8677 C Washer For Fixed Mes IA W2 FH A 94 4
J-6 10-003W-8677 D Washer For Fixed Mes 1A dA AUt A 2
J-8 10-004A-8677 C Holder For Fixed Mes A w2~ & 2
J-8 10-004A-8677 D Holder For Fixed Mes A fA &y 1
J-9 SC-0119-7600 C Screw (11/64" n=40) o] A A2 (11/64° n=40) 3
J-11 10-006A-8677 C Thread Catcher PR 2
J-12 10-006A-8677 D Thread Catcher Azt 1
J-13 SC-A121-4122 C Screw (3/32° n=56) E8o] b AReUA} (3/32" n=56) | 2
J-14 SC-A121-4122 D Screw (3/32" n=56) Eo] A AU A} (3/32" n=56) [ 1
J-15 10-108A-8677 C Fixed Mes Cover A HA AW 2
J-16 SC-A170-4124 C Screw (9/64" n=40) FEo] wgle A2} (964" n=40) | 4
J-17 10-109A-8577 D Fixed Mes Cover A d A A 1
J-18 SC-A170-4124 D Screw (9/64" n=40) F2o| upaly AL (964 n=40) | 2
J-19 10-111A-8670 C Moving Knife = A (37720) 2
J-20 10-111A-8670 D Moving Knife = A (37720) 1
J-21 SC-0211-7500 C Screw (M4 X0.7) S P Eo] BEE (M4x07) | 3
J-23 10-113A-8677 C Moving Knife Shaft = AZ(0) 2
J-24 10-113A-8677 D Moving Knife Shaft = AZ(0) 1
J-25 10-114A-8677 C Collar For Moving Mes Shaft =A% 7le} 2
J-26 10-114A-8677 D Collar For Moving Mes Shaft Zu| A3 slet 1
J-27 SC-0164-2700 C Screw (M5) SR Eo] HEUAL (M5) 6
J-29 10-116A-8677 C Bushing For Moving For Mes Shaft | FHA% BA 2
J-30 10-116A-8677 D Bushing For Moving For Mes Shaft | THA% &A 1
J-31 SC-0352-7400 C Screw (3/16° n=28) E¥o] WE A} (3/16° n=28) 3
J-33 10-118A-8677 C Moving Knife Shaft Crank (L) 2 33 (#7)(C) 1
J-34 SC-0162-5607 C Screw (M5 X 0.8) 7 Ee] BEE (M5x08) | 2
J-35# 10-120A-8677 C Moving Knife Shaft Connection Rod | WA £ 942 £&(C) 1
J-38 10-021S-8677 C Screw For Moving Knife Shaft Rod =~ = 974 25 I} 1
J-39 10-220A-8577 C Joint For Moving Knife Shaft Rod 2= d= (&) 1
J-40 10-033C-7507 C Nut For Joint 2 29E IE ($) 1
J-41 10-0245-8677 C Stud Screw For J-39 Ta = 92 xodE YA 1
J-42 10-126A-8677 C. D Moving Knife Shaft Crank (R) =A== A3 (9 1
J-44 10-221A-8577 C, D Connection Joint (L) For J-42 ze d= (F) 1
J-45 10-024S-8677 C,D Stud Screw For J-44 Fr2 = d4d 29dE FUYAH 1
J-46 10-036C-7507 C,D Nut (L) For J-44 2 29E IAYE () 1
J-47 10-033C-7507 C. D Nut (R) For J-44 2 29E IYE ($) 1
J-48 10-034A-7507 C.D Length Adjusting Rod B z9E 9448 (1/16-1/27)] 1
J-49 10-220A-8577 C. D Joint (R) For Thread Trimming Rock Link | 2= = (%) 1
J-50 10-0348-7507 C, D Stud Screw For J-49 2% g3 d24 ZAE thixH 1
J-51 07-011W-1230 C.D Washer For J-49 Fhapatko] obA 2
J-52 10-033C-7507 C.D Nut (R) For J-49 2 z9E IAYE ($) 1
J-53 10-034A-8677 C, D Thread Trimming Rock Link AP 33 (H/P) 1
J-54 10-013A-7507 C, D Thread Trimming Rocker Link Shaft | AME % 33 = 1
J-55 10-0178-8577 C. D Screw For J-54 Z A & BA 3AYAL 1
J-56 10-044R-5607 C, D Cushion Rubber ZATTE (B) 1
J-57 10-050S-8577 C, D Stopper Pin Screw 259 3 Wi} 1
J-59 10-033C-7507 C. D Nut For Stopper Pin Screw 2 23E IYE ($) 1
J-60 41-288G-7500 C, D Stopper Pin Return Spring 2593 By AxE 1
J-61 10-129A-7507 C.D Holder For Stopper Pin N R i 1
J-62 SC-0108-2350 C, D Screw (M6) 47 Eo] HEE (M6) 2
J-63 01-020W-2350 C, D Washer For J-61 Aaz woA Az oA (g6) | 2
J-64 10-166A-7507 C, D Roller For Thread Trimming Cam 222(0) 1
J-65 10-067S-7507 C.D Stud Screw For J-64 A A 28 thiab 1
J-66 07-011W-1230 C.D Washer For J-65 7hakzte] 2hA 1
J-67 10-033C-7507 C. D Nut For J-65 2 z3E FHUE (%) 1
J-68 10-554A-7507 C. D Clutch Lever EEREDR 1
J-69 10-053S-7507 C, D Stud Screw For Clutch Lever 2% Jy thix}b 1
J-70 10-551S8-7507 C, D Clutch Lever Pin Screw EeREEERR 1
J-71 SN-0101-1600 C, D Nut (11/64" n=40) S E (11/64 n=40) 1
J-72 10-056A-7507 C, D Thread Trimming Solenoid Ass'y (4) | A2 &8 xo]= (%) 1
J-75 11-019M-2350 C. D Tube For J-72 &Y xolE BB 1
J-76 11-018M-2350 C.D Plug For J-72 £ o= T 1
J-77 GP-037285-00 C, D Trimming Solenoid Bracket A &0l B 1
J-78 SC-0109-2350 C.D Screw (M6) ST Ee] BEE (M6) 2
J-79 01-020W-2350 C, D Washer For J-77 Az wo|2 228 94 (86) 4
J-80 GP-015702-00 C, D Thread Trimming Cam AP 1
J-81 SC-A308-4517 C.D Screw (1/4” n=40) S7AFEEo] WEUA (/4 n=d0)| 3
J-82 10-021G-7507 C, D Thread Trimming Return Spring A4 2"l Az 1
J-83 06-040S-1600 C, D Adjusting Screw (A) For Return Spring| 2328 Zo] & A} 1
J-84 SN-0101-1610 C, D Nut (11/64" n=40) S E (11/64 n=40) 2
J-85 10-019S-7507 C, D Adjusting Screw (B) For Return Spring| 2|8l Az g7z o] & i} 1
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Wiper Mechanism
oro|m A

i -]
= a 4 K-21

/ K-34 K-19 K-17
K-36 \ ’~
-t
= K-32 K27
K-26 ~
K33 ) K-20 Q. <2
K-31 K-25 K-24 T
K-22 / / '
K-30— l (o) (o} LJ — K-29
- 9 i~ e o— K-23
, Applied
Ref. No. Parts No. Note Name of Parts = - Q' ty Period
K-1 11-001A-8677 C, D Wiper Solenoid Ass y (4) Slo|H & xo]=(R) 1
K-2 11-102A-7507 C, D Wiper Solenoid Bracket gol¥ & ¥ xol= BEA(C) 1
K-3 11-003A-7507 C, D Wiper Solenoid Cover 9ol &# o= AW 1
K-4 SC-0531-2302 C, D Screw (9/64" n=40) 38| 2t Ao} (/64" n=40) 3
K-5 10-0618-9577 Cc. D Screw (M3X0.5) E3o] Y] b (M3x05)| 4
K-6 10-061S-9577 C, D Washer For K-1 2ol B HolA 4
K-7 10-061S-9577 C, D Spring Washer For K-1 &Y o) 1A Az o4 1
K-9 SC-0179-3710 C.D |Screw (11/64" n=40) 2o] WA Aeb (1164 n=d0)| 2
K-12 11-013G-7507 C, D Return Spring For K-1 9}o]¥ &Y ol BB Az 1
K-13 11-014A-7507 C. D Link "A" Ass'y so]5 2= A () 1
K-14 11-0158-7507 C.D Stud Screw For K-13-3 do]3] Y= A AF S 1
K-16 11-017C-7507 C,D |Nut For K-13-3 sto]s = A A4 A JE | 1
K-17 11-015S-7507 C, D Stud Screw For K-21-1, K-22-1 o]y YA A 974 thixt 1
K-19 11-017C-7507 c.D Stud Nut For K-20-1, K-21-1 do)s] g2 A A4 SpA UE | 1
K-20 11-021A-7507 C Wiper Shaft Ass'y g}o]H 7lol= Z(Z) - 40MM 1
K-21 11-021A-8577 D Wiper Shaft Ass'y 9}o]H slo]= E(2) - 295MM 1
K-22 11-022A-7507 c.D Wiper Link Shaft PREEEE 1
K-23 11-023A-7507 C.D Collar For K-22 sto]5 == 7)) 1
K-24 SC-0105-7500 C.D Screw (M4) S e o] W E=UAHM) 2
K-25 11-125A-7507 C. D Wiper Link “C” sfels] = " 2
K-26 11-026 A-7507 C Wiper Holder $}o] 5 o] 2
K-27 SC-0298-7500 C Screw (M3X05) S Eo] HSE (M3X05) | 2
K-28 SC-0132-7500 C Screw (M3) SFHEo] HEE (M3) 2
K-29 11-029A-7507 C.D Wiper (Right) dlo|s "o (%) 1
K-30 11-029B-7507 C Wiper (Left) stol & (=) 1 NOTE:
K-31 11-026A-7507 D Wiper Holder BRSER 1
K-32 SC-0298-7500 D Screw (M3X0.5) A TH ] REE (M3x05) | 1 © CoKME67.7
K-33 SC-0132-7500 D Screw (M3) 7 FH o] HeE (M3) 1 CA=KM-867
K-34 11-030A-7507 C.D Wiper Link Body PREIEErEEE 1 D=KM-857-7
K-35 06-0245-7400 C. D Screw (3/16" n=32) 280 Wy A} (316" n=32) | 4 D-1=KM-857
K-36 11-032P-7507 C, D Stopper AEH 1
K-38 10-020W-2700 C,D | Washer For K-36 53 3 A 2
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Reverse Button Mechanism
HAXIHE A

L4 _____l '\L-lo

G— L5 2

L.-—- L-3

Applied
Ref. No. Parts No. Note Name of Parts E | Q' ty PpeFr)iod
L-1 GP-022654-00 C.D Reverse Button Case A2 WE Ao|A 1
L-2 12-002A-7507 C.D Insulation Film Az HE A9 AdPE 1
L-3 12-013A-7507 c.D Reverse Button Assembly dz WE (%) 1
L4 12-004A-7507 CD Spring For Reverse Button Az HE AxE 1
L5 06-033M-3800 cD E-Ring( 83) By w223 R 3 1
L-6 12-006P-7507 C.D Stopper For Reverse Button Az HE AEY 1
L7 SC-0531-2302 c.D Screw (9/64” n=40) 3o 2ok Ao} (964 n=d0) | 1
L-8 12-003A-8577 C.D Reverse Button S/W Ass y(4) g2 HE AYA (%) 1
L-9 SC-0126-3800 C.D Screw (3/32" n=56) F2o| W] 2HeU}aH(3/32 n=56) 2
L-10 SC-0195-7507 c.D Screw (M4X0.7) Fo] 2 A2 (M4x07) | 1
L-11 SC-0543-2302 C.D Screw (11/64" n=40) 8o bk la} (11/64° n=40)| 2

NOTE:

©® C=KM-867-7
C-1=KM-867

D=KM-857-7

D-1=KM-857
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Synchronizer
VIAZLOI A

M-1
M-1-1
G & M-1-4
VEEL & & & AVEE:

= , Applied
Ref. No. Parts No. Note Name of Parts = g Q' ty Period
M-1 Synchronizer Ass'y AlFZ 2} A (£)
M-1-1 11-020A-2500 Magnetic Holder vy g & 2
M-1-2 11-022W-2500 Washer For M-1-1 vty e o 9lA 4
M-1-3 11-0218-2500 Screw For M-1-1 ul2dE Eu Huab 4
M-1-4 12-1000-SE55 Synchronizer Ass y (Servo) A F = }o] 2 (Z)Servo 1

NOTE:

©® C=KM-867-7
C-1=KM-867
D=KM-857-7
D-1=KM-857
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Program Unit Box & Presser Foot Lifting Solenoid Mechanism
o= SUE ¥ LSE 28 T A
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SunLhtar

NOTE:

O C=KM-867-7
C-1=KMm-867
D=KM-857-7
D-1=KM-857

Ref. No. Parts No. Note Name of Parts E g Q'ty 'T:Z?il;%d

0-1 91-001C-1230 Accessory Bag A 2= 1

0-2 91-001C-8270 Head Cover w] A 7kaH(H) 1

0-3 GP-022450-00 0oil 2AM(EF) 1

0-4 91-011C-1230 0il Tank 2dFHE 1

0-5 Nail = 16

0-6 91-002C-7400 Oiler 8244 1

0-7 91-103R-7400 Head Cushion A 1F(L) 4

0-8 91-106R-7400 Rubber Cushion gA] 2F(f) (White) 2

0-9 91-004C-7400 Head Hinge 3)1%]4) 2

0-10 SC-0118-7400 Screw (1/4" n=24) E8o] HA 2EUA} (1/4" n=24) 4

0-11 44-024M-7500 Felt QA F4 dE 1

0-12 07-060A-7500 Bobbin Axe(nyl) 2% 4

0-13 91-007C-7400 Needle Thread Inserting Guide A77)7] 1

0-14 Needle ¥l (#DP5X18) 5

0-15 91-002C-2700 C. D L Wrench (5mm) LA (5mm) 1

0-16 91-001C-3800 C. D L Wrench (4mm) L# A (4mm) 1

0-17 91-003C-2700 L, Wrench (3mm) L#AA] (3mm) 1

0-18 91-004C-2700 C. D L Wrench (2.5mm) LA X (25mm) 1

0-19 91-001C-2700 C. D L Wrench (2mm) LA (2mm) 1

0-22 91-002C-1230 Driver (Large) =¥ (K) 1

0-23 91-003C-1230 Driver (Middle, Small) =gl (1, /h) 1

0-25 90-003A-8670 Head Rest TR A& 1

0-26 44-002A-8130 Oil Pan Assembly 2d W(x) 1

0-27 91-008A-7400 C, C-1 Thread Stand Assembly 32 ARl 1

0-28 91-007A-2302 D. D-1 | Thread Stand Assembly A Lol (£) 1

0-29 43-100A-7500 Knee Lifting Pad Assembly reod(z) 1

0-30-1 |60-001A-8570 Belt Cover Assembly WE Aw(x) 1
0-30

0-30-2 | SC-0158-3710 Screw (9/64" n=40) AAHE BEE (9/64" n=40) 2 | Bet

0-30-3 | SC-0543-4525 Screw (11/64” n=40) Foo| £ Aoy (/6 =) | 4 | Cover
Assembly

0-30-5 | 60-006P-8670 Pin For Belt Cover “B” W E 718 (B) #|A 1

0-31 41-101A-1230 Bobbin Winder Assembly AZ7)(2) 1

0-32 GP-025627-00 Fixed Mes A ) A(37728) 1

0-33 10-003W-8677 Washer for Fixed Mes TR A HUal o4 4

0-34 02-003A-2700 C. D Clip Jdz 9 5

0-35 99-011M-8570 Inner Box el v 1
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Gauge Parts

AOIX| B2

Ref. No. D-7 D-8 H-6 H-68
Gauge Size Needle Clamp Presser Foot Feed Dog Needle Plate
! '
]

Model
C

1/16(1.6mm) o] 02-221A-7400 05-210A-7400 06-113A-8270 09-081A-8670
C

3/32(2.4mm) o 02-121A-7400 05-110A-7400 06-012A-8270 09-079A-8670
c

1/8(3.2mm) REl 02-521A-7400 05-510A-7400 06-114A-8270 09-080A-8670
C

3/16(4.8mm) o 02-321A~7400 05-310A-7400 06-112A-8270 02-082A-8670
C

1/4(6.4mm) o 02-021A~7400 05-010A-7400 06-115A-8270 09-084A-8670
» C

17(25.4mm) o 02-921A-7400 05-910A-7400 06-116A-8270 09-085A-8670

[0 —

Moving Knife Shaft
Connection Rod

Ref. No. J-35 J-36 J-37
Gauge Size 1/16" ~ 7/16" 1/16" ~ 7/16" 1/16" ~ 7/16"
Modl (1.bmm ~ 11.lmm) (1.bmm ~ 11.Imm) (1.mm ~ 11.Imm)
C 10-020A-8677 10-120A-8677 10-220A-8677
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NOTE:

©® C=KM-867-7
C-1=KM-867
D=KM-857-7
D-1=KM-857
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INDEX

Parts No. Name of Parts Page |Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
01-006A-7500 |Face Plate 7 | A3 06-010R-1230 [O-Ring For G-1 17 | G-2 07-007A-5607 |Bearing (6904NR) 13 |E-8
01-007R-8130 |Oil Cap 7 | A-10 06-011G-8270 |Ratchet Button Spring 13 |E-21 07-009A-8670 [Ratchet Button 13 |E-22
01-007S-7500 |Screw(Upper) For A-3 7 | A4 06-012A-8270 |Feed Dog (3/32) 21 |H-6* 07-011A-5607 |Bearing (6004NR) 13 [E-12
01-007W-7400 |Washer(Upper) For A-3 7 [A-5 06-012P-7400 [Pin For G-3 17 | G-5 07-011W-1230 |Washer For A-58 9 |A-64
01-009R-2350 [Cable Holder 9 | A-65 06-015A-7500 |Stud Screw For G-47 19 | G-48 07-011W-1230 |Washer For J-49 25 | J-51
01-009R-2700 [Cable Holder (6N) 7 | A-27 06-018P-7400 |Roller For Spring Hook | 17 [ G-29- 07-011W-1230 {Washer For J-65 25 | J-66
01-009S-7500 [Screw(Lower) For A-3 7 |A-6 06-019A-5607 [Stud Screw For G-13 17 | G-16 07-060A-7500 [Bobbin 31 |0-12
01-013S-7400 |Screw (11/64"n=40) 15 [ F-30 06-020C-7400 |E-Ring (86) 19 | G-70 07-101A-8670 |Lower Shaft 13 [E-1
01-014C-8130 |Nut For A-41 9 | A-42 06-022A-5607 |Stud Screw For G-17 17 | G-19 07-102A-7400 [Lower Shaft Front Bushing| 13 |E-2
01-015A-7400 |Thread Retainer 7 [A-11 06-022C-7400 |Reverse Lever Stopper (Lower) | 17 | G-45 07-104A-7500 |[Lower Shaft Middle Bushing | 13 [E-5
01-015A-7400 |Thread Retainer 7 | A-12 06-024A-5607 |Stud Screw For G-18 17 | G-21 07-106A-7500 |Bearing Bushing 13 |E-7
01-018A-7500 [Arm Thread Guide Plate (U) 7 | A-16 06-024A-7500 |Bearing Cover For Feed Cam 19 | G-59 07-108A-5607 [Bearing Bushing 13 | E-11
01-019C-7400 |(Stopper For Thread Take-Up Spring 9 [A-50 06-024S-7400 [Screw (3/16"n=32) 17 | G-10 07-112A-5607 |Bearing Presser 13 |E-15
01-020A-7500 [Arm Thread Guide Plate (M) 7 | A-17 06-024S-7400 [Screw (3/16"n=232) 17 | G-28 07-142A-5607 |Safety Clutch Driving Ball | 13 | E-17-2
01-020W-2350 |Washer For Saddle 15 | F-17 06-024S-7400 [Screw (3/16"n=32) 23 |14 07-145G-5607 [Safety Clutch Spring 13 |E-17-5
01-020W-2350 |Washer For Post Support Guide| 15 | F-32 06-0248-7400 |Screw (3/16"n=32) 26 | K-35 07-148C-5607 [Nut For E-17-7 13 | E-17-10
01-020W-2350 |Washer For J-61 25 | J-63 06-026A-5607 |Reverse Solenoid Assembly(4) 17 | G-23 07-149C-5607 |[Safety Collar Washer 13 | E-17-11
01-020W-2350 |Washer For J-77 25 | d-79 06-027G-7400 |Spring For G-3 17 | G-6 07-160A-7500 |Bobbin 21 | H-40
01-022A-7500 |Arm Thread Guide Plate (L)| 7 [A-20 06-032A-8670 |Link For Reverse Lever Spring | 17 | G-29 07-160A-7500 |Bobbin 21 |H-41
01-022C-7400 |Arm Thread Guide Plate (M) 7 | A-18 06-033M-3800 |E-Ring(#3) 13 | E-23 07-221A-8670 |[Safety Clutch Belt Pulley| 13 |E-17-1
01-024A-7500 |Felt For Upper Thread Supply | 7 [ A-20- 06-033M-3800 |E-Ring( #3) 27 |L-5 07-243A-5607 |[Safety Clutch Collar 13 [E-17-3
01-030A-8677 |Cable Cover 9 | A-37 06-033M~-7400 |Wick For B-6 10 |B-7 07-244C-5607 |Safety Clutch Disc 13 |E-17-4
01-035P-1370 |Machine Number Plate | 9 [ A-39 06-033M-7400 |Felt For G-49 19 | G-52 07-251A-5607 |[Ratchet For Safety Clutch | 13 | E-18
01-035P-7400 |Pin 9 | A-40 06-036A-7400 |Needle Bearing For G-56 | 19 | G-58 07-252A-5607 |[Stopper Collar For G-49 | 19 | G-50
01-038A-7500 |Back Cover Plate 7 | A-29 06-040S-1600 |Adjusting Screw (A) For Retun Spring 25 | J-83 08-010B-3701 |[Plug For A-58 9 | A-62
01-101C-7500 |Safety Guide 11 [ C-32 06-046W-7400 |Washer For Feed Bar Shaft | 19 | G-81 08-101A-8130 |Hinge Pin For B-1 10 | B-3
02-001A-8270 |Timing Belt 10 | B-34 06-051A-8670 |Feed Regulator Connecting Rod | 19 | G-47 08-103A-7500 |Thread Take-Up Lever | 10 [B-1
02-002A-8670 |Timing Belt Pulley (Upper) 10 | B-30 06-051W-7400 |Washer For Feed Bar Fork| 19 | G-84 09-001A-8570 |[Post 15 |F-5
02-003A-2700 |Band Clip 7 | A-28 06-053M-7400 |Felt For Feed Bar Fork 19 | G-85 09-002A-7400 [Hook Shaft Gear 21 |H-64
02-003A-2700 |Clip 31 | 0-34 06-053W-1230 |Washer For G-34 17 | G-37 09-002A-7400 |Hook Shaft Gear 21 | H-65
02-009M-7400 |Felt (A) For B-18 10 | B-19 06-054A-5700 |Vertical Feed Eccentric Cam | 13 | E-30 09-005C-8270 |Feed Dog Lever Retainer Washer | 21 | H-11
02-009M-7400 |Felt(A) For B-23 10 | B-28 06-061A-7507 |Reverse Feed Control Lever 17 | G-33 09-006S-8270 |Shaft Feed Dog Lever Slide Block | 21 | H-14
02-015C-7400 |Side Ring 10 | B-31 06-062A-7500 |Reverse Lever 17 | G-34 09-008S-8270  (Screw For Feed Dog Lever Slide Block 21 [H-13
02-015C-7400 |Safety Clutch Belt Pulley Ring | 13 | E-17-9 06-066G-7507 |Reverse Lever Spring(A) | 17 | G-38 09-009W-8270 [Washer For H-15 21 | H-16
02-018G-7400 [Stop Ring(C) 10 | B-35 06-071S-7507 |Stud Screw For G-44 17 | G-43 09-023A-8577 |Saddle 15 |F-11
02-019A-7400 |Bearing (6204 77) 10 | B-36 06-072R-7507 |Upper Stopper Rubber For Reverse Lever | 17 | G-44 09-023A-8577 [Saddle 15 | F-12
02-020A-8670 [Pulley(N) 10 | B-38 06-086A-8677 |Reverse Link 17 | G-17 09-023A-8670 |Saddle 15 [F-13
02-020A-8677 [Pulley (T) 10 | B-37 06-106A-8270 |Feed Bar 19 [ G-79 09-023A-8670 |Saddle 15 | F-14
02-101A-7500 |Upper Shaft(S) 10 [ B-9 06-107A-8670 |Feed Regulator 17 | G-7 09-025W-8270 |Washer(B) For D-31 12 |D-35
02-101A-7507 |Upper Shaft(T) 10 | B-8 06-107A-8677 |Reverse Feed Control Shaft| 17 [ G-11 09-025W-8270 [Washer For Post 15 [F-+4
02-103A-740L |Thread Take-Up Lever Holder | 10 | B-6 06-108A-7500 |Reverse Feed Control Shaft| 17 | G-12 09-031A-8577 [Hook 21 | H-34
02-105A-7400 |Link Cam 10 | B-10 06-112A-7500 |Feed Regulator Eccentric Wheel Shaft | 17 | G-9 09-031A-8577 [Hook 21 | H-35
02-121A-7400 [Needle Clamp 3/32 12 | D-7* 06-113A-8677 |Reverse Crank 17 | G-13 09-036A-8570 |Hook 21 | H-42
02-212A-7500 |Upper Shaft Bushing (M) | 10 | B-23 06-116A-8670 |Feed Regulator Shaft 19 | G-49 09-036A-8570 |Hook 21 | H-43
04-009P-7400 |Taper Pin 12 [ D-13-1 06-118A-5607 |Reverse Solenoid Crank | 17 | G-18 09-039W-8677 |Hook Washer 21 |H-48
04-012C-7400 |Needle Bar Wick Holder (Upper) | 12 | D-14 06-123A-8677 |Reverse Solenoid Bracket | 17 | G-20 09-039W-8677 |Hook Washer 21 | H-49
04-0165-7400 |Stud Screw For D-24 12 | D-28 06-129A-7500 |Slide Block Guide Plate| 19 | G-64 09-042A-8670 [Opener Holder 21 | H-56
04-021C-7400 |Wick Supporter 12 | D-26 06-132P-7400 |Slide Block Shaft 19 | G-62 09-042A-8670 |Opener Holder 21 | H-57
04-101A-8170 |Needle Bar 12 [D-2 06-135A-7400 |Feed Cam Connecting Rod | 19 | G-61 09-042R-7400 |Cap (S) For Oil Supply Terminal | 23 |I-37
04-101A-8270 |Needle Bar Rock Link 12 | D-30 06-137A-7400 |Level Feed Connecting Link | 19 | G-66 09-049S-8670 [Hook Cover Stopper 15 | F-25
04-104R-1230  |Rubber Cap (L) For Ol Supply Terminal | 23 | I-36 06-139A-7400 |Feed Rock Shaft Bushing (R) | 19 | G-71 09-049S-8670 [Hook Cover Stopper 15 [F-26
04-111A-7400 |Needle Bar Rock Shaft Bushing (F) | 12 | D-22 06-140P-7400 |Pin For G-67 19 | G-69 09-051A-8570 |Post Support 15 [F-29
04-114A-7400 | Needle Bar Rock Shaft Bushing (R) | 12 | D-23 06-141A-7400 |Level Feed Crank 19 | G-67 09-055A-8570 |Post Cover 15 | F-33
05-001A-8170 |Presser Foot 11 [C-9 06-142A-7400 |Collar For G-77 19 | G-73 09-057A-8670 |Post Cover “A” 15 [F-35
05-004A-8570 [Spring For C-2 11 | C-3 06-143A-7400 |Feed Rock Shaft Bushing (Front) | 19 | G-75 09-060A-8670 |Post Cover “B” 15 [F-38
05-101A-7500 |Presser Bar Bushing(L) | 11 |C-5 06-143W-5607 |Washer For G-40 17 | G-39 09-063A-8570 |Post Cover “C” 15 |[F-41
05-110A-8670 |Presser Foot 11 | C-8* 06-147A-7400 |Feed Bar Shaft 19 | G-80 09-066A-8570 |Post Cover “D” 15 [F-44
06-001A-7500 |Length Control Dial Plate | 17 | G-3 06-152A-7400 |Feed Bar Fork 19 | G-82 09-069A-8577 |Post Cover “E” 15 [F-47
06-001C-7400 [Oil Cap 7 |A-32 06-179A-5607 |Feed Rock Shaft 19 | G-77 09-071A-8670 |Post Cover “F” 15 [F-49
06-003G-8677 |Reverse Lever Return Spring | 17 | G-31 07-003M-7400 |Oil Felt 23 |1-18 09-071A-8670 |Post Cover “F" 15 | F-51
06-0085-8270  [Stud Screw For Feed Bar | 21 [ H-18 07-004M-7400 |Felt For E-2 13 | E-3 09-079A-8570 |Feed Dog 21 |H-7
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09-079A-8670 |Needle Plate 21 |H-68 * 10-116A-8677 | Bushing For Moving For Mes Shaft 25 | J-30 43-008A-7500 |Collar For C-21 11 | C-20
09-080A-8570 |Needle Plate 21 | H-69 10-118A-8677 |Moving Knife Shaft Crank (L) | 25 |J-33 43-013A-7500 (Spring For Presser Bar Lifter Lever 11 [C-17
09-081S-8670 |Screw For Needle Plate | 21 | H-70 10-120A-8677 |Moving Knife Shaft Connection Rod | 25 | J-35#% 43-013A-7500 [Knee Lifter Lever 11 [ C-27
09-107A-8270 |Feed Dog Lever Slide Block | 21 | H-15 10-126A-8677 |Moving Knife Shaft Crank (R) | 25 | J-42 43-014S-7500 [Stud Screw For C-27 11 [ C-26
09-127A-8677 |Bushing For Hook Shaft | 21 | H-20 10-129A-7507 |Holder For Stopper Pin| 25 |[J-61 43-015A-5607 |Knee Lifting Roller Bracket Assembly [ 11 | C-30
09-127A-8677 |Bushing For Hook Shaft | 21 | H-21 10-166A-7507 |Roller For Thread Trimming Cam | 25 | J-64 43-015A-7500 |(Knee Lifter Connecting Rod | 11 | C-24
09-128A-8670 |Bushing For Hook Shaft | 21 | H-22 10-220A-8577 |Joint For Moving Knife Shaft Rod 25 [d-39 43-016A-8670 |Knee Lifter Bar 11 [C-28
09-128A-8670 |Bushing For Hook Shaft | 21 | H-23 10-220A-8577 | Joint (R For Thread Trimming Rock Link 25 | J-49 43-017S-7500 [Stud Screw For C-24 11 [ C-25
09-130A-8677 |Hook Shaft 21 | H-30 10-221A-8577 |Connection Joint (L) For J-42 | 25 | J-44 43-018A-7500 |Knee Lifter Assembly 11 | C-31
09-130A-8677 |Hook Shaft 21 | H-31 10-5518-7507 |Clutch Lever Pin Screw | 25 |J-70 43-0265-8130 |Screw (A) For C-31-2 | 11 |C-31-3
09-131A-8670 |Hook Shaft 21 | H-32 10-554A-7507 |Clutch Lever 25 | J-68 43-027A-8130 |Lever Shaft Stopper Collar | 11 | C-31-7
09-131A-8670 |Hook Shaft 21 |H-33 11-001A-8677 |Wiper Solenoid Ass y (4) 26 | K-1 43-027G-8130 |Return Spring For C-31-5 | 11 | C-31-6
09-140A-8670 |Opener 21 | H-50 11-003A-7507 |Wiper Solenoid Cover 26 |K-3 43-0278-8130 |Screw (B) For C-31-2 11 [C-31-4
09-140A-8670 |Opener 21 | H-51 11-013G-7507 |Return Spring For K-1 [ 26 | K-12 43-027S8-8130 |Screw (B) For C-31-7 11 [C-31-9
09-142A-8677 |Opener Holder 21 | H-54 11-014A-7507 |Link “A”Ass’y 26 | K-13 43-028A-8130 |Lever Shaft Bracket 11 | C-31-1
09-142A-8677 |Opener Holder 21 | H-55 11-0158-7507 |Stud Screw For K-13-3 | 26 |K-14 43-029A-7500 [Knee Lifter Rock Bar Lever Shaft | 11 | C-31-5
09-144A-8670 |Opener Stopper 21 | H-60 11-015S-7507 |Stud Screw For K-21-1, K-22-1{ 26 | K-17 43-030P-8130 |Lever Shaft Guide Pin 11 | C-31-10
09-144A-8670 |Opener Stopper 21 | H-61 11-017C-7507 |Nut For K-13-3 26 | K-16 43-100A-7500 [Knee Lifting Pad Assembly [ 31 | 0-29
09-146C-8577 |Cover For Saddle 15 [ F-53 11-017C-7507 |Stud Nut For K-20-1, K-21-1 | 26 |K-19 44-0000-1230 [Oil Wick 10 | B-4
09-146C-8577 |Cover For Saddle 15 | F-54 11-0178-7500 |Nut For C-17 11 | C-16 44-0000-1230 |0il Wick 10 [B-14
10-003W-8677 |Washer For Fixed Mes | 25 |J-6 11-018M-2350 |Plug For J-72 25 | J-76 44-0000-1230 [Oil Wick 12 [D-15
10-003W-8677 |Washer For Fixed Mes | 25 |J-6 11-019M-2350 |Tube For J-72 25 | J-75 44-0000-1230 |0il Wick 19 [G-53
10-003W-8677 |Washer for Fixed Mes 31 | 0-33 11-020A-2500 |Magnetic Holder 28 [ M-1-1 44-0000-1230 |0il wick 23 |1-25
10-004A-8677 [Holder For Fixed Mes 25 |J-8 11-021A-7507 |Wiper Shaft Ass’y 26 | K-20 44-0000-1230 [Oil wick 23 | 1-26
10-004A-8677 |Holder For Fixed Mes 25 | J-8 11-021A-8577 |Wiper Shaft Ass'y 26 | K-21 44-0000-1230 |0il wick 23 | 1-27
10-006A-8677 |Thread Catcher 25 |J-11 11-0218-2500 |Screw For M-1-1 28 [ M-1-3 44-0000-1230 [Oil wick 23 | I-41
10-006A-8677 |Thread Catcher 25 | J-12 11-022A-7507 |Wiper Link Shaft 26 | K-22 44-0000-1230 |0il wick 23 | I-45
10-013A-7507  |Thread Trimming Rocker Link Shaft | 25 | J-54 11-022W-2500 |Washer For M-1-1 28 [ M-1-2 44-0000-1230 [Oil wick 23 | 1-49
10-0175-8577 |Screw For J-54 25 | J-55 11-023A-7507 |Collar For K-22 26 | K-23 44-0000-1234 [0il Wick 10 |B-2
10-019S-7507 | Adjusting Serew (B) For Retumn Spring 25 | J-85 11-026A-7507 |[Wiper Holder 26 | K-26 44-001C-1230 |Tube Holder Spring 23 | 1-28
10-020W-2700 |Washer For K-36 26 | K-38 11-026A-7507 |Wiper Holder 26 | K-31 44-002A-8130 |Oil Pan Assembly 31 | 0-26
10-021G-7507 |Thread Trimming Return Spring 25 | J-82 11-029A-7507 |Wiper (Right) 26 | K-29 44-004A-7500 [Dust Protector 23 |I-5
10-021S-8677  [Screw For Moving Knife Shaft Rod 25 |J-38 11-029B-7507 |Wiper (Left) 26 | K-30 44-008M~-7500 [Oil Seat 7 |A-24
10-0245-8677 |Stud Screw For J-39 25 | J-41 11-030A-7507 |Wiper Link Body 26 | K-34 44-009M-7500 |Oil Filter 23 |19
10-024S-8677 |Stud Screw For J-44 25 | J-45 11-032P-7507 |Stopper 26 | K-36 44-010C-1600 |0il Tube Pin 23 | 1-30
10-033C-7507 |Nut For Joint 25 | J-40 11-102A-7507 |Wiper Solenoid Bracket | 26 |K-2 44-010M-7500 |Oil Seal(L) For B-23 10 | B-26
10-033C-7507 |Nut (R) For J-44 25 | J-47 11-125A-7507 |Wiper Link “C” 26 | K-25 44-011M-7500 |Oil Seal(R) For B-23 10 | B-27
10-033C-7507 |Nut (R) For J-49 25 | J-52 12-002A-7507 |Insulation Film 27 [L-2 44-012P-7500 |Oil Tube Pin(A) For B-23 | 10 |B-24
10-033C-7507 [Nut For Stopper Pin Screw| 25 |[J-59 12-003A-8577 |Reverse Button S/W Ass' y(4) | 27 |L-8 44-013P-7500 |Oil Tube Pin(B) For B-23 | 10 |B-25
10-033C-7507 |Nut For J-65 25 | J-67 12-004A-7507 |Spring For Reverse Button | 27 |L-4 44-014A-7500 [Oil Tank Assembly 23 |1-10
10-034A-7507 |Length Adjusting Rod 25 | J-48 12-006P-7507 |Stopper For Reverse Button | 27 |L-6 44-016M-7400 [Oil Felt For Thread Take-Up 23 |12
10-034A-8677 |Thread Trimming Rock Link [ 25 [ J-53 12-013A-7507 |Reverse Button Assembly | 27 |L-3 44-019M-7400 |Felt (B) 23 |I-16
10-034S-7507 |Stud Screw For J-49 25 | J-50 12-1000-SE55 |Synchronizer Ass' y (Servo)| 28 | M-1-4 44-019M~-7400 |Oil Felt 23 |1-17
10-036C-7507 [Nut (L) For J-44 25 | J-46 15-014A-8670 |Needle Bar Rock Crank| 12 |D-31 44-021R-7400 [Rubber Cap 7 [A-9
10-044R-5607 [Cushion Rubber 25 | J-56 15-031A-5607 [Stud Screw For D-31 12 | D-33 44-021R-7400 [Rubber Cap 23 |I-13
10-050S8-8577 [Stopper Pin Screw 25 | J-57 15-033A-5607 |[Needle Bar Rock Crank Collar | 12 | D-34 44-024M-7500 |Felt For Upper Thread Supply | 7 |A-21
10-0535-7507 |Stud Screw For Clutch Lever| 25 |J-69 15-035W-5607 |Spring Washer For D-31 | 12 | D-36 44-024M-7500 |Felt 31 |0-11
10-056A-7507 |Thread Trimming Solencid Ass'y (4) | 25 | J-72 15-220A-7900 |Slide Block 19 | G-63 44-026G-7400 [Tube Holder 23 | 1-43
10-0615-9577 [Screw (M3 X 0.5) 26 | K-5 17-437C-7907 |Tube For A-58 9 [A-61 44-026G-7400 |Tube Holder 23 | 1-47
10-0615-9577 |Washer For K-1 26 | K-6 26-029A-5607 |Reverse Solenoid Cover | 17 | G-26 44-026M-8670 |Post Felt 15 [F-2
10-061S-9577 |Spring Washer For K-1| 26 |K-7 40-002A-7500 |Thread Tension Control Ass y 9 | A-47 44-029M-8670 |Hook Shaft Felt 21 | H-29
10-067S-7507 |Stud Screw For J-64 25 | J-65 40-002A-7507 |Thread Tension Control Ass y 9 | A-46 44-030M-8670 |Opener Holder Felt 21 | H-58
10-108A-8677 |Fixed Mes Cover 25 | d-15 40-002A-8570 |Thread Tension Control Ass'y 9 [A-49 44-030M-8670 |Opener Holder Felt 21 | H-59
10-109A-8577 |Fixed Mes Cover 25 |J-17 40-002A-8577 |Thread Tension Control Ass y 9 | A-48 44-058C-5607 [Wick Holder For G-49 | 19 | G-54
10-111A-8670 [Moving Knife 25 [J-19 40-006A-7507 |Tension Release Solenoid Ass y(4)| 9 | A-58 44-070A-7500 [Needle Bar Wick Holder (Lower) | 12 | D-16
10-111A-8670 |Moving Knife 25 | J-20 40-010A-5607 |Tension Release Bar 9 [A-43 44-072A-8670 [Oil Supply Terminal Case | 23 |I-29
10-113A-8677 |Moving Knife Shaft 25 | J-23 41-101A-1230 |Bobbin Winder Assembly [ 31 | 0-31 44-076G-8670  (Spring For Oil Supply Adjusting Serew 23 |1-33
10-113A-8677 |Moving Knife Shaft 25 |J-24 41-288G-7500 |Stopper Pin Return Spring | 25 | J-60 44-078A-8670 |Gasket For Oil Supply Terminal 23 |1-35
10-114A-8677 |Collar For Moving Mes Shaft 25 | J-25 43-001A-640L |Presser Bar Lifter 11 |C-12 44-081M-8670 [Felt (A) For Oil Supply Terminal | 23 | I-38
10-114A-8677 |Collar For Moving Mes Shaft | 25 |J-26 43-005C-7500 [Nut For C-18 11 | C-22 44-082M-8670 [Felt (B) For Oil Supply Terminal | 23 | I-39
10-116A-8677 |Bushing For Moving For Mes Shaft 25 | J-29 43-007A-7500 |Presser Bar Lifter Lever Stud 11 [ C-21 44-084M-7500 (Supporter For Oil Terminal Tube | 23 | I-53
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44-094R-7500 |0il Adjusting Rubber 23 | 1-31 GP-025627-00 |Fixed Mes 25 | J-2 SC-0195-7507 |Screw (M4X0.7) 27 | L-10
44-095P-7500 [Oil Adjusting Pin 23 [1-32 GP-025627-00 |Fixed Mes 31 [0-32 SC-020S-7400 |Screw For D-24 12 | D-25
44-107M-7900 |Felt For Needle Bar Frame 12 | D-17 GP-025689-00 |Post 15 | F-1 SC-0211-7500 [Screw (M4X0.7) 25 [J-21
44-111C-7400 |Oil Wick Setting Plate 23 |I-51 GP-028266-00 |Upper Shaft Bushing (F)| 10 | B-18 SC-0253-7400 (Screw (1/4"n=24) 19 [ G-68
44-133C-7500 [Oil Cover 23 |11 GP-031775-01 |Presser Bar 11 | C-6 SC-0296-3900 |Screw (3/16"n=232) 17 | G-14
44-144M-7500 |O-Ring 23 | 1-12 GP-034901-00 |Oil Hose (S) 23 [ 1-20 SC-0298-7500 [Screw (M3X0.5) 26 | K-27
44-201A-1230 |Tube Holder Spring (L) 23 | 1-28-1 GP-034901-00 |Oil Hose (& 3) 23 121 SC-0298-7500 [Screw (M3X0.5) 26 | K-32
60-001A-8570 |Belt Cover Assembly 31 [ 0-30-1 GP-034901-00 |Oil Hose (Thread Take-Up) | 23 |1-22 SC-0302-8260 [Screw (11/64"n=40) 21 |H-T1
60-006P-8670 [Pin For Belt Cover “B” | 31 |0-30-5 GP-034901-00 [Oil Hose (Peed Regulator Shaft) | 23 | 1-23 SC-0307-1230 |Screw (3/16"n=232) 17 | G-24
90-003A-8670 |Head Rest 31 [0-25 GP-034901-00 [Oil Hose (Oil Supply Terminal) 23 |1-24 SC-0307-1230 [Screw (3/16"n=232) 23 | 1-40
91-001C-1230 |Accessory Bag 31 [O-1 GP-034901-00 |0il Hose For Lower Shaft Bushing (F) 23 |1-42 SC-0307-4122 [Screw (11/64"n=40) 23 |1-14
91-001C-2700 |L Wrench (2mm) 31 |0-19 GP-034901-00 |0il Hose For Lower Shaft Bushing (M) | 23 | I-46 SC-0315-2302 |Screw (9/64"n=40) 11 |{Cc-7
91-001C-3800 |L Wrench (4mm) 31 | 0-16 GP-034901-00 (0il Hose For Feed Rock Bushing (F) | 23 | I-50 SC-0317-2700 [Screw (15/64"n=28) 19 [G-51
91-001C-8270 |Head Cover 31 [0-2 GP-034904-00 [Oil Hose (L) 23 | 1-19 SC-0329-8130 |Screw (M8X1.25) 9 [A-41
91-002C-1230 |Driver (Large) 31 [0-22 GP-037285-00 |Trimming Solenoid Bracket | 25 |[J-77 SC-0344-8260 [Screw (5/16"n=24) 15 [F-3
91-002C-2700 |L Wrench (5mm) 31 | 0-15 PN-000277-01 |Needle Bar Crank Shaft 10 | B-13 SC-0352-7400 |Screw (3/16"n=28) 25 |J-31
91-002C-7400 |Oiler 31 [0-6 SC-001792-00 |Stud Screw For C-27 11 | C-26 SC-0356-4115 [Screw (M10X1.25) 13 | E-17-6
91-003C-1230 |Driver (Middle, Small) | 31 |0-23 SC-0105-7500 [Screw (M4) 26 | K-24 SC-0367-3400 [Screw (9/16"n=20) 11 [C-2
91-003C-2700 |L Wrench (3mm) 31 | 0-17 SC-0106-7400 |Screw (15/64"n=28) 19 | G-83 SC-0501-2302 |Screw (11/64"n=40) 15 [F-34
91-004C-2700 |L Wrench (2.5mm) 31 [0-18 SC-0107-4111 [Screw (M6X1.0) 11 | C-31-8 SC-0502-2302 [Screw (9/64 n=40) 7 |A-8
91-004C-7400 |Head Hinge 31 [0-9 SC-0108-2350 [Screw (M6) 15 |F-15 SC-0502-2302 [Screw (9/64"n=40) 23 |1-6
91-007A-2302 |Thread Stand Assembly | 31 [0-28 SC-0108-2350 |Screw (M6) 15 | F-16 SC-0502-2302 |Screw (9/64"n=40) 25 |J-3
91-007C-7400 |Needle Thread Inserting Guide | 31 | O-13 SC-0108-2350 [Screw (M6) 15 | F-31 SC-0502-2302 |Screw (9/64 n=40) 25 |J-4
91-008A-7400 |Thread Stand Assembly [ 31 | 0-27 SC-0108-2350 [Screw (M6) 25 | J-62 SC-0504-1230 |Screw (1/4"n=40) 15 [F-9
91-011C-1230 |Oil Tank 31 [0-4 SC-0109-2350 |Screw (M6) 25 [ J-78 SC-0507-1230 |Screw (15/64"n=28) 10 [ B-20
91-103R-7400 |Head Cushion 31 | 0-7 SC-0113-3400 [Screw (11/64"n=40) 11 | C-19 SC-0507-1230 [Screw (15/64"n=28) 10 | B-29
91-106R-7400 |Rubber Cushion 31 [0-8 SC-0118-7400 |Screw (1/4"n=24) 31 | 0-10 SC-0507-1230 [Screw (15/64"n=28) 11 [C4
99-011M-8570 |Inner Box 31 [0-35 SC-0119-7600 [Screw (11/64 n=40) 25 [J-9 SC-0507-1230 |Screw (15/64"n=28) 13 |E-4
AS-004803-00 |Needle Bar Frame 12 | D-13 SC-0122-1230 |Screw (15/64"n=28) 17 | G-15 SC-0507-1230 [Screw (15/64"n=28) 13 |E-6
AS-005069-00 |Arm, Arm Base, Bed 7 |A-1 SC-0122-1230 |Screw (15/64 n=28) 17 | G-30 SC-0507-1230 [Screw (15/64"n=28) 19 | G-72
AS-005070-00 |Arm, Arm Base, Bed 7 |A-2 SC-0123-1230 |Screw (9/32"n=28) 10 | B-11 SC-0507-1230 [Screw (15/64"n=28) 19 [ G-76
CL-000244-00 |Safety Clutch Collar 13 | E-17-3 SC-0124-7400 [Screw (9/32"n=28) 10 | B-12 SC-0508-1230 |Screw (15/64"n=28) 10 [B-5
GP-009185-00 |Model Mark (KM-867-7)| 9 | A-33 SC-0125-5607 [Screw (3/32"n=56) 12 | D4 SC-0508-1230 [Screw (15/64"n=28) 21 | H-26
GP-009190-00 |Model Mark (KM-867) | 9 |A-34 SC-0126-3800 |Screw (3/32"n=56) 27 |L-9 SC-0508-1230 [Screw (15/64"n=28) 21 | H-62
GP-009191-00 |Model Mark (KM-857) | 9 |A-36 SC-0128-7400 |Screw (11/64"n=40) 19 | G-78 SC-0517-8670 |Screw (1/8"n=44) 15 [ F-36
GP-009193-00 [Model Mark (KM-857-7) 9 |A-35 SC-0129-7400 [Screw (1/4"n=40) 19 | G-74 SC-0517-8670 |Screw (1/8 n=44) 15 |[F-42
GP-009931-00 [Oil Tube Choke Plate 23 [I-3 SC-0132-7500 [Screw (M3) 26 | K-28 SC-0519-2302 |Screw (9/64"n=40) 7 |A-15
GP-010086-00 |Hook Cover 15 | F-19 SC-0132-7500 |Screw (M3) 26 | K-33 SC-0523-7400 |Screw (1/4"'n=28) 12 | D-32
GP-010086-00 [Hook Cover 15 [ F-20 SC-0141-8670 |Screw (1/4"'n=28) 23 [1-34 SC-0531-2302 [Screw (9/64 n=40) 9 | A-51
GP-010087-00 [Hook Cover 15 | F-22 SC-0147-8270 [Screw (M5X0.8) 21 |H-44 SC-0531-2302 [Screw (9/64"n=40) 9 |A-66
GP-01087-00 [Hook Cover 15 [ F-21 SC-0148-2302 |Screw (9/32"n=28) 11 | C-23 SC-0531-2302 [Screw (9/64"n=40) 12 | D-27
GP-011730-00 [Needle Bar Thread Guide| 12 |D-3 SC-0150-2500 |Screw (15/64"n=40) 10 | B-39 SC-0531-2302 |Screw (9/64"n=40) 23 | 1-48
GP-012781-01 [Reverse Feed Control Lever | 17 | G-33 SC-0155-7400 [Screw (9/64"n=40) 13 | E-16 SC-0531-2302 [Screw (9/64"n=40) 23 | 1-52
GP-013204-00 |Presser Bar Holder 11 | C-10 SC-0158-3710 |Screw (9/64"n=40) 9 [A-44 SC-0531-2302 [Screw (9/64"n=40) 23 | 1-54
GP-013234-00 |Thread Take Up Cover | 7 |[A-7 SC-0158-3710 [Screw (9/64"n=40) 11 | C-15 SC-0531-2302 [Screw (9/64"n=40) 26 | K-4
GP-013504-00 [Feed Regulator Dial Shaft | 17 | G-1 SC-0158-3710 [Screw (9/64"n=40) 31 [ 0-30-2 SC-0531-2302 [Screw (9/64 n=40) 271 |L-7
GP-014888-00 [Needle Bar Connecting Rod | 12 | D-24 SC-0160-5607 |Screw (9/64"n=40) 12 [ D-9 SC-0531-4125 |Screw (9/64"n=40) 23 | 1-44
GP-015702-00 |Thread Trimming Cam | 25 |J-80 SC-0161-8677 |Screw (9/64"n=40) 21 | H-47 SC-0536-7500 [Screw (3/32"n="56) 7 | A-20-
GP-018050-00 [Knee Lifter Rock Bar Lever | 11 | C-31-2 SC-0162-5607 [Screw (M5X0.8) 9 [A-63 SC-0542-1230 [Screw (11/64"n=40) 11 | C-29
GP-018248-01 |Lower Shaft Spiral Gear | 13 | E-24 SC-0162-5607 [Screw (M5X0.8) 25 |J-34 SC-0543-2302 [Screw (11/64"n=40) 9 |A-38
GP-018248-01 |Lower Shaft Spiral Gear | 13 |E-27 SC-0164-2700 |Screw (15/64"n=28) 11 | C-13 SC-0543-2302 [Screw (11/64"n=40) 19 | G-46
GP-018765-02 [Auto Reverse Lever 17 | G-40 SC-0164-2700 [Screw (M5) 25 |d-27 SC-0543-2302 [Screw (11/64"n=40) 19 | G-65
GP-020929-00 |Feed Cam 19 | G-56 SC-0174-1230 [Screw (11/64"n=40) 11 | C-11 SC-0543-2302 [Screw (11/64"n=40) 21 |H-12
GP-021129-00 |Needle Plate(Cap) 21 |H-72 * SC-0175-1230 |Screw (11/64"n=40) 21 | H-10 SC-0543-2302 [Screw (11/64"n=40) 27 | L-11
GP-022421-00 |Lever For Feed Dog 21 [H-1 SC-0179-3710 [Screw (11/64 n=40) 7 | A-30 SC-0543-4525 |Screw (11/64"n=40) 31 | 0-30-3
GP-022421-00 |Lever For Feed Dog 21 |H-5 SC-0179-3710 |Screw (11/64"n=40) 9 | A-45 SC-0549-2302 |Screw (1/8 n=44) 15 |F-27
GP-022450-00 |Oil 31 [0-3 SC-0179-3710 |Screw (11/64"n=40) 26 | K-9 SC-0549-2302 |Screw (1/8"n=44) 15 | F-28
GP-022654-00 |Reverse Button Case 27 | L-1 SC-0185-1230 [Screw (3/16"n=32) 17 | G-36 SC-0549-2302 |Screw (1/8"n=44) 19 | G-55
GP-025414-01 |Presser Bar Lifter Crank | 11 | C-14 SC-0186-1230 [Screw (3/16"n=32) 17 | G-35 SC-0551-5607 [Screw (1/4"n=28) 17 | G-22
GP-025423-00 |Presser Bar Lifter Lever | 11 | C-18 SC-0188-1230 |Screw (5/16"n=24) 10 | B-40 SC-A117-4417 |Screw (1/4"n=40) 10 |B-32
GP-025627-00 |Fixed Mes 25 [J-1 SC-0193-1230 |Screw (3/16"n=28) 17 | G4 SC-A117-4417 |Screw (1/4"n=40) 13 |E-9
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SC-A117-4417 [Screw (1/4"n=40) 13 |E-13
SC-A117-4417 [Screw (1/4"'n=40) 13 | E-17-7
SC-A117-4417 [Screw (1/4"n=40) 13 | E-19
SC-A117-4417 |Screw (1/4"n=40) 13 | E-26
SC-A117-4417 (Screw (1/4"n=40) 17 | G-8-
SC-A117-4417 [Screw (1/4"n=40) 17 | G-41
SC-A121-4122 |Screw (3/32"n="56) 25 |J-13
SC-A121-4122 [Screw (3/32"n=56) 25 | J-14
SC-A131-4522 [Screw (1/8'n=44) 12 | D-6
SC-A131-4522 [Screw (1/8"n=44) 21 |H-52
SC-A131-4522 [Screw (1/8"n=44) 21 | H-53
SC-A170-4124 [Screw (9/64"n=40) 15 [F-23
SC-A170-4124 [Screw (9/64"n=40) 15 | F-24
SC-A170-4124 |Screw (9/64"n=40) 15 [ F-50
SC-A170-4124 |Screw (9/64"n=40) 15 |F-52
SC-A170-4124 [Screw (9/64"n=40) 25 | J-16
SC-A170-4124 |Screw (9/64"n=40) 25 |J-18
SC-A301-4119 |Safety Collar Washer Screw 13 | E-17-12
SC-A301-4119 [Screw (9/64"n=40) 19 | G-60
SC-A301-4119 [Screw (9/64"n=40) 19 | G-87
SC-A308-4517 [Screw (1/4"n=40) 10 [B-15
SC-A308-4517 [Screw (1/4"n=40) 10 |B-33
SC-A308-4517 [Screw (1/4"n=40) 13 [E-10
SC-A308-4517 [Screw (1/4"n=40) 13 |E-14
SC-A308-4517 [Screw (1/4"n=40) 13 | E-17-8
SC-A308-4517 [Screw (1/4"n=40) 13 | E-20
SC-A308-4517 [Screw (1/4"n=40) 13 [E-25
SC-A308-4517 [Screw (1/4"n=40) 17 | G-8
SC-A308-4517 [Screw (1/4"n=40) 17 | G-42
SC-A308-4517 [Screw (1/4"n=40) 19 | G-57
SC-A308-4517 [Screw (1/4"n=40) 25 | J-81
SC-A550-4517 [Screw (1/4"n=40) 10 | B-16
SC-A550-4517 [Screw (1/4"n=40) 13 [E-31
SC-A550-4517 |Screw (1/4"n=40) 21 | H-66
SN-0100-3400 |Nut (9/16"n=20) 11 [c1
SN-0101-1600 |[Nut (11/64"n=40) 17 | G-16-
SN-0101-1600 |Nut (3/16"n=32) 21 [ H-19
SN-0101-1600 |Nut (11/64"n=40) 25 | J-71
SN-0101-1610 [Nut (11/64"n=40) 25 | J-84
SN-0107-1230 |Nut (9/32"n=28) 12 | D-37
SN-0109-3710 [Nut 12 [ D-29
SN-0116-3400 [Nut (1/4"n=40) 15 | F-10
SN-0116-8270 [Nut (1/4"n=40) 21 | H-17
SN-0121-7400 |Nut (15/64 n=28) 7 | A-13
SN-0121-7400 |Nut (15/64"n=28) 7 | A-14
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